X CEERRIIC S

HASZERBHRAICBEDTRICHEBRL TSI,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant ’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

THE FINEST RADIO CONTROL MODELS

AVF Y ABAE

1:8 Scale Radio Controlled .25 Engine Powered 4WD Monster Truck

g

MADL

" ¥vwRY77v Y —readyset (with Syncro KT-231P+)

MAD CRUSHER readyset (with Syncro KT-231P+)

1/8 SCALE RADIO CONTROLLED .25 ENGINE POWERED 4WD MONSTER TRUCK

(
OFFITEITIBICHBELTHD £T, AT TV AP/—Y DTHBRDIRIC
BEICLTLEEV, XU TFYAPEITORENLZAIE. HELKSD
DOFRFEES U [EH I —BXEZTRAVGDE LT,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\ hora de cambiar algun repuesto.

~N
@AY TFIRPN—Y AT B, EAPERERE SBNKS

[CREMT TSV,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucién de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algiin repuesto.

J
HERBROD, FERAEELZETZHEMNH DX, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZEIRIATE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No. 33153

© Copyright 2018 KYOSHO CORPORATION /2 4B W #5815
33153-MMO01



fthic %3 X %% /ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f EATZTEORRVNCIR, HHEBLTREW,

FYMCA>TWEIE — kG TE 7oeh)—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WAL Y F (1.5mm, 2mm, 2.5mm, 3mm) W+ RZA/8— (K #) W EREEEA 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) Instant Glue / Sekundenkleber Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher Colle cyanoacrylate / Pegamento instantaneo 5
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips Bx>Ov @
Screw Cement
1.5mm Ej %:@E) EChrafL}Ibfnsicherung
rein file
2mm ESUARYTF H/\Y= Fijatornillos \SESE»“‘"T }
2.5mm Needle Nose Pliers Scissors
3mm Flachzange Schere No.96178B
BT (K) Pinces plates Ciseaux Oy %A~ (FEE/10cc)

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

Cross Wrench (big) Alicates de punta fina Tijera

Kreuzschlussel (groB) 0] h ‘
Clé en croix (grande) |
Llave de cruz (Grande)

N m=-v/\—
Dj D Wire Cutters

No.36219 / 36219P
SPFA7IyYY—<—

®757LyFLLTRRTERT, Seitenschneider Whyy—F17 SP KNIFE EDGE REAMER
Can be used as plug wrench. [ Pince coupante Sharp Hobby Knife REIBAHLE
e e oé & boudie Alicate cortacables Scharfes Bastelmesser ALESOIR SPECIAL
Puede utilizarse como llave de bujgiaé Cutter HERRAMIENTA TALADRO CARROCERIA
il Cuchilla de Hobby
=
WA —LLYF ==
Wheel Wrench <|:|D
Felgenschluessel U | B
Clé démonte pneus ] Awl TAMINARET, E#E] ~ 1I5mmORHBIFATEZIETY,
Llave de ruedas B Spitzahle No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Punzén Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

WM TORICTRDZ EITERLTLIEE WL,

- - N - rr
O OHBEEE Fh, WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
Oy NONBEREN DD, ﬂ \ \
. - s AN s
WH—RE. REHBDEUES, BEWKHOD TR | Bon
IRFSIE NN, Mt T — Y — 1A% =, £ TTER ‘ Correcto
<IEEW,
O\ BBRAOT LY A XEMEZBNL S ICT 2o /
RzeSZEICLUTHEDBUBNSHEITS, Wrong
@TPERZE DB EEIE - - - Falsch
D ZHANEL THEMMPEESNBET .
fEHTLIES W, Mauvais
fef U, B@EAERT 2ETHOD L Mal
EADBENMGLSBDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la pieéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht Uberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, EPREINES EXAPIYIE@DEL < A> TVWEY,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTENS D XTDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthélt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéahrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ )\ EBFBD T+ X /OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EV VY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\\\\\\\\\\\\\\\\\\\\\\\\V «\\\\\\\\\\\\\\\\\\\\\\\\\‘: : WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm B S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements & billes 9
E Dmgmm Vis P 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

YSER £y hER — E)mm
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 58
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: ( EFEEHWH

How to read the instruction manual:

I COEBETHIT2E8E L DB,
DNERO AR, RYE. ERE
F Y MAOB@EIE. EREERW T —

No Mt SNTWEY, ARTF/N—=VY%
BATERIEF—NoZzBBLTLEETW,

CHBAEATRZLOY—IMMERENT

WEd, ¥—7ITERL TRIZTZED
TLEEW, Y=Y DFHBIF. &=
DTICHD KT,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Cémo leer el manual de instrucciones:

( Exemple Beispiel

Example )
Ejemplo )

1 70y K ANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@)5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

: Numéro de la plage de montage et le nom de

la piece a assembiler.

: Numéro de référence de la piéce, nom,

illust-ration en grandeur réelle et quantité
utilisée.

: Toutes les piéces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de piéces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el nimero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nUmero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)
SEAEICEDNTWVWEY—7

Symbols used throughout the instruction manual, comprise:

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

FERUTHEIITS. EEEU LS ICHIITS, X A8 5L SICHIITS,

Pay close attention here! Assemble left and right sides the same way. @Ommo Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ’ Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez le cété gauche comme le cété droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.
TIRERB, ik, @ HSDIRICHIIT S,

Apply grease. Temporarily tighten. :@ Assemble in the specified order.

Fetten. Vorlaufig festziehen. ©) In der angegebenen Reihenfolge zusammenbauen.
Graissez. Vissez temporairement. Assemblez dans I'ordre indiqué.

Aplicar grasa.

pillk=UN--N

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

M E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

BN @ 5] AN

Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

[CIzhvy kg3,
Cut off shaded portion.

Schneiden Sie die schraffierten Flachen heraus.

Coupez la partie grisée.
Corte la zona oscurecida.

Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RAZENY 8T B,

Cut off excess.

Uberschiissiges Material abschneiden.
Coupez 'excés.

Corte el sobrante.

2mmaONR%ZEH T3 (B) AR, ERIA.
Drill holes with the specified diameter. For Right. For Left.
Bohren Sie Lécher im angegebenen @. Rechts Links
Percez des trous dans le @ indiqué. Drolte Gauche
Perfore agujeros con la medida indicada. Derecha Izquierda

BREERICEEY .

Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.




1 77 % / Differential
Gear Differential / Différentiel / Diferencial

4x4mm Y hEZX
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

®6mm OU> Y
O-ring
O-Ring
Joint thorique
Junta Térica

C

(B)8x 16 x5mm ~RFY Y

7av~/UVH

For front and rear
vorn & hinten

Pour I'avant et l'arriere
Delantero y Trasero

3x10mm SR
F/H Screw
SK Schraube

Vis F/H 3x10mm

Tornillo 3x10mm F/H (4)2.6 x 14mm ¥+ 7 k (8)

Shaft (Black)

Ball Bearing
Kugellager
Roulements a billes
Rodamiento - ~
‘ 77777777 2
@4 x10mm L4 @)2.6x14mm v 7 bk (8)
Shim
Unterl heib Shaft (Black)
Rn edr (Tlgsg el I(-I) Welle (Schwarz)
A:mnde le ¢ callage Axe 2.6x14mm (Noir)
,,,,,, aea 8 Eje 2.6x14mm (Negra)
[ R 2
N J
— y _ - @ 7Oovk/YUvH
2 77 :\:‘\7 ! lef.erentlgl ) . . . :@ For front and rear
Gear Differential / Différentiel / Diferencial | € vorn & hinten
Pour l'avant et l'arriére

Delantero y Trasero

No.SIL3000

) YA )L#3000
Silicone Oil #3000
SilikonOl #3000

Huile de silicone #3000
Aceite silicona #3000

Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

Welle (Schwarz) 3x10mm
@8X16x5mm RPY5 A?(62.6x14mm(Noir)
Ball Bearing Eje 2.6x14mm (Negra)
Kugellager e 2
Roulements a billes N
Rodamiento (6)6mm ouxy
O-ring
O-Ring
Joint thorique
”””” 2 Junta Térica
O 77777777777777777777 2
2ty MEIZTS (B), HESOIRICHIIT 3, X billl- YN TIRERB,
Assemble as many times as specified. Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Doit étre acheté séparément! Graissez.

Debe comprarse por separado.

Aplicar grasa.

5



po Adjust the backlash with the shims.
Vorderachse / Axe avant / Eje Delantero ©) Zahnflankenspiel mit Passscheiben justieren.
Ajuster I'entre dents avec les rondelles.
Ajuste la holgura con las arandelas.

7E|‘/i\77X}I//FrontAxle O, Q) prezac Kvo5y3 kR8T S

2.6x18mm

2.6x12mm

2.6x18mm (

T

#2W\% / Short /
Kurz / Courte / Corto

@ 13x16mm > L
Shim
Unterlegscheibe
Rondelle de callage

Differential
Gear Differential

Arandela Différentiel
CT N, Diferencial
************** 1 ®8x16x sénarITI] B/;ajrinjg/a Lang / Longue / Largo
oS Kugellager _ . ..
@8 x16x 1mm UV\ja/hzr Roulements & billes @1mm S/N—=F v
S Rodamiento Rubber Bush 2.6 x 18mm £X 2.6x 12mm TPE R

Scheibe Gummischeibe Screw TP Screw
Rondelle Joint caoutchouc LK Schraube LK Treibschr
Arandela (NN o Junta de plastico Vis 2.6x18mm Vis TP 2.6x12mm
Tornillo 2.6x18mm Tornillo 2.6x12mm TP
”””””””” 2 (o - 7 (s -2

Vordere Aufthdngung Querlenker / Suspension Triangle avant / Suspension delantera Joint Cup ~ Getriebeausgang
Noix de cardan Vaso salida palier

7EI>I\‘U'7\7—J_\ / Front Suspension Arm @®varviny7

3x10mm EXR
5x4mm Screw
3x10mm /ﬁ \gﬁ LK Schraube
+ Vis 3x10mm

Tornillo 3x10mm
‘/60 / 3x10mm | gy T ... :

5x4mm vy hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
[mﬂ Prisionero 5x4mm

/E ‘WA
3x10mm ﬁhort
urz
Courte R\
Corto Long
Lang

Longue  3x1 Omm\g
@ Largo

4 N
o “ N > Q) HROBEICES &S CEERICEET 5.
Q ?b?‘FL:t ";/h'\ tf&gig—f"’th ot The angle of must be as shown in the drawing. Use the correct hole.

irmly tighten the set screws onto the flat spots. Teil ; igten Winkel ti die korrekte Boh
Ziehen Sie die Gewindestifte auf die ab-geflachten Fléchen fest. L,e' d'm eZZ'g.tef‘t nie mqn;rer"n ””dl © ho,"e Tm? '“I” gbve";"e”de”'
Vissez les vis type BTR sur les méplats. ar\g e de oit étre comme indiqué sur le schéma. . ||§er e bon trou.
Apriete los prisioneros firmemente en las partes planas del eje. El éngulo de (W) debe ser tal y como se muestra en el dibujo.

Utilice el agujero correcto.
ExlcrE * £/ Top/
/L /S\o :
A / /
Pay attention to the lengths. A/ Front/ Oben / Haut / Arriba
Unterschiedliche Léngen beachten. Vorne / Avant / Delantero
Attention aux longueurs des pieces.
Preste atencion a las longitudes. AN J
= FRUTHIMI TS, | HS OIBICHEIT %, XIYOYIHEED,
=M Pay close attention here! Assemble in the specified order. Apply threadlocker (screw cement).

Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez dans l'ordre indiqué. Appliquer du frein filet.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.




5 {772 Z )L / Rear Axle @:@
Hinterachse / Rear Axle / Eje Trasero ©) /

RW7A/ Long/
Lang / Longue / Largo

@D13x16mm VLA
Shim

Differential

Unterlegscheibe Différentiel

********** 1 (®8x16x5mm 7YY

Tornillo 2.6x18mm Tornillo 2.6x12mm TP

ﬂ||\||||||||||n\m\\\\\\\\\\\\\\m - 7| PR - 2

2.6x12mm

Gear Differential \\

%@M 2.6x18mm
Rondelle de callage Diferencial %73/ Short /
Arandela Kurz / Courte / Corto
2.6x18mm

Ball Bearing
QD8 x16x1mm 7 v+ — Kugellager
Washer Roulements a billes
Scheibe Rodamiento 26x18mm E2 2.6x12mm TPE X
Rondelle Screw TP Screw
Arandela LK Schraube LK Treibschr o crs o U e
77777777 1 o Vis 2.6x18mm Vis TP 2.6x12mm Q) isEzRT Ky o592 % BET B,

Adjust the backlash with the shims.
Zahnflankenspiel mit Passscheiben justieren.
Ajuster I'entre-dent avec les rondelles.
Ajuste la holgura con las arandelas.

- _ .
') 7 X 77— L\ / Rear Suspension Arm ®varvhhy7
Hintere Aufthangung Querlenker / Suspension Triangle arriere / Suspension Trasera Joint Cup ~ Getriebeausgang
Noix de cardan Vaso salida palier
,,,,,,,,,,,,,, 1
3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm
| e ..
5x4mm v hEX
~—a Set Screw
k Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm
E0V;] Sy
Long 1
Lang _ %
Longue y
Largo
Courte 3x10mm \E
@ Corto
s N
P e > Q) HROBEI 53 & 5 CERNISERT 3.

Q Sbe;;qELdz Y hERZEET 2. The angle of must be as shown in the drawing. Use the correct hole.
F!rmly tlg_hter_‘u ifz se:t Paows Gifife t.he L « Teil im gezeigten Winkel montieren und die korrekte Bohrung verwenden.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest. L'andle d doit &t indiqué le sché Utiliser le bon t
Vissez les vis type BTR sur les méplats. a?ge e oit é&tre comme indiqué sur le schéma. . ||§er e bon trou.
Apriete los prisioneros firmemente en las partes planas del eje. El angulo de debe ser tal y como se muestra en el dibujo.

Utilice el agujero correcto. B
REITER. £/ Top/ Front
Pay attention to the lengths. Oben / Haut / Arriba Vorne
Unterschiedliche Langen beachten. Avant
Attention aux longueurs des pieces. @ Delantero
Preste atencion a las longitudes. \ J/
= ERBU THEII TS, HESOIRICHIIT 3, XIOvIAZEED,
=Ml Pay close attention here! Assemble in the specified order. Apply threadlocker (screw cement).
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack.
Attention! Avis important! Assemblez dans I'ordre indiqué. Appliquer du frein filet.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos.




7 3AE—R=wv¥ 3> /3 Speed Changer
3-Gang-Getriebe / Boite 3 vitesses / Cambio 3 velocidades

@)axamm Ov Ity hER 3x6mm EX
Lock Set Screw Screw
Gewindestift LK Schraube

®

®
(@

T\

Vis BTR Vis 3x6mm
Prisionero Tornillo 3x6mm @\O
ﬂnnm\m\ |
\Jv‘

@6 x 12 x 4mm X7 U4 4x4mm Y hER
Ball Bearing Set Screw
Kugellager Gewindestift
Roulements a billes Vis BTR 4x4mm
Rodamiento ﬁmﬂ Prisionero 4x4mm

@)6x10x3mm XFJL | mm o mm oo e e e .
Metal Bushing
Lager
Bague Métal 6x10x3mm
Casquillo Metalico 6x10x3mm

@ H ——————————————— 1 SAANF
Groove of shaft.

Nut in der Welle.
@Dex12x4mm A5 )L ) ,
Metal Bushing Méplat de I'axe.

Lager Rebaje en el eje.

Bague Métal 6x12x4mm
Casquillo Metalico 6x12x4mm

@) 10x 15 x 4mm X7 U >4 -
Ball Bearing v 7 RDEICEY NEZXNAD LS ICHED D,
Kugellager Install with a setscrew on the groove of the shaft.
Roulements a billes Der Gewindestift muss in die Nut der Welle greifen.
Rodamiento Fixer I'axe avec la vis BTR sur le méplat.

Fijelo con una llave allen en el rebaje del eje.
1 ] 6x13x1mm
,,,,,,,,, —
“ (I—%

2x9.8mm £
oo s
Stift
Axe 2x9.8mm \@ K

Pasador - J

6x13x1mm TV vy—
Washer
Scheibe
Rondelle
Arandela

6x13x1mm

R1E, [ <0y vEEES,

Temporarily tighten. =) Apply threadlocker (screw cement).
Vorlaufig festziehen. Verwenden Sie Schraubensicherungslack.
Vissez temporairement. Appliquer du frein filet.

Apriete de manera provisional. Aplique liquido fijatornillos.




(HESDNEEMIN

I>3Y |Engine
Verbrennungsmotor / Moteur / Motor

Engine Unit
Verbrennungsmotor
Moteur
3x22mm F¥v v IER @5 x12mm VL Motor
Cap Screw Shim
Inbusschraube

! Unterlegscheibe
Vis Rondelle de callage
Tornillo allen Arandela

7x11tmm Ty ¥y —
Washer
Scheibe
Rondelle
Arandela

3x22mm

Q YAV F a2 —T%Z7mmIC
]

%"~ )X— ] Shock Absorber v g B,
StoBdampfer / Amortisseur / Amortiguador 64 N Cut the Silicone Tube to
._/ 7mm Length.
e N I Silikonschlauch auf 7mm
®yvi—Eaby T NEHERS, ohD, <;:%~ ablangen.

Shock Piston
Dampferkolben

Cover the shaft with cloth

Découper une longueur de
7mm de la durite silicone.

before gripping it with pliers.
Schiitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince,
protégez la tige avec du papier
ou du tissu.
Cubra el eje con un trapo para
evitar rayar el eje.

Piston d'ammortisseur
Piston

Corte el tubo de silicona
con una longitud de 7mm.

T
-

2.6mm Fvk
Nut  Mutter
Ecrou Tuerca 2.6mm

2.6x6.8x0.5mm 7wy —
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

@ 6.8mm Y I/NFR—IL

Taper Ball Ghe.smm F/X—TUR

Kugel Shock End
Rotule 6.8mm Kugelpfanne
Chape Amortisseur

Rétula 6.8mm ! |
,,,,,,,,,,,,,,,,,,,,, 4 Rétula Amortiguador
~_

DESIAIN C- ,,,,,,,, 4

Shock Shaft g
Kolbenstange

Tige d'amortisseur

Eje amortiguador

(o ]

4 #932mm
approx. 32mm
ca. 32mm
environ 32mm
¥y aprox. 32mm

0 10 20 30 40 50mm

X¥OvIHERD,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

N ESOIBICHETT 3. | & MBS TS (D),

Bl Assemble in the specified order. Assemble as many times as specified.
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen.
Assemblez dans I'ordre indiqué. Assemblez aussi souvent qu’indiqué.
Realice el montaje en el orden indicado. Repita las veces sefialadas.




1 O %"~ JX— I Shock Absorber
StoBdampfer / Amortisseur / Amortiguador

> EXNVETIF. AMILEROMEBELRTAND,
Pull down the piston and slowly fill in oil.
Kolben nach unten ziehen, langsam mit o]
befUullen.
Placer le piston en position basse puis remplir
doucement d ' huile.
Tire del piston hacia abajo y rellene con aceite.

4 No.SIL0350

) AV AAIL#350
Silicone Oil #350
SilikonQl #350

Huile de silicone #350
Aceite silicona #350

\i

O~Imm

Kolben
Piston
Piston

o< hETEE, TUEZ LD,

Then, gently move the piston up and down
to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas
en haut, afin d ' éliminer les bulles d ' air.

Ahora mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

65 —ERDOMUEEXT

1IN ZRT,

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de | ' huile
encore une fois,
jusqu ' au niveau.

Rellene de aceite
hasta el borde.

> 6D %G Ich e, HaNfcAAILEIEED,

, 05 =4I T3,

Put 64) onto , wipe up any excess oil and
screw on together with .

Setzen Sie die Dampferversch-luB kappe auf und
schraubcn Sie den Dampfer zu.
Wischen Sie ausgetretenes Ol vom Dampfer ab.

Installer la membrane sur le corps .
supprimer les exces d ' huile et visser le
bouchon avec .

Coloque la membrana en , Iim el aceite

sobrante y coloque enroscando

@

ﬂﬂ]\“ \Hpﬂ]

> A L—RICEN HMERRT 2,
AL—XICEIDR W E F L
1IN ZEANET,

Ensure smooth piston
movement. Should a
piston not move smoothly.

Der Dampfer muB sich leicht
bewegen lassen, ggf. die
Beflllung wiederholen.

S 'assurer que le piston puisse
opére doucement. sinon.

Asegurarse que el piston
se mueve suavemente
arriba y abajo.

1 1 %> )X— ] Shock Absorber
StoBdémpfer / Amortisseur / Amortiguador

UV Fa1—TDNBET ST,
Slide the silicon tube.
Silikonschlauch aufschieben
Glisser le ressort.

Mueva el tubo de silicona

> 27U EREHTEDE AN,
Compress the spring and install 57).
Driicken Sie die Feder zusammen und schieben Sie @ auf.
Compresser le ressort pour monter
Comprima el muelle e instale @

~

#10mm

approx. 10mm

ca. 10mm

environ 10mm

aprox. 10mm 4
J

4 4ty MBEIZTS (B) o X BIEEA Mo
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

10




1 2 H—7RE A /\— /Servo Saver
Servo Saver / Sauve-servo / Salvaservos

P 52\\J5 / Short/

#995mm /
approx. 95mm / ca. 95mm /
environ 95mm / aprox. 95mm

Kurz / Courte / Corto S

~N

&’

T««(-(o
@

C—
@

#9117mm /

approx. 117mm/ ca. 117mm /
environ 117mm / aprox. 117mm

—_—— e —— - -y

J
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140mm
3mm 7o YIMFv A @3X11Qmm [ Y 1
Flanged Nut Rod Anlenkgestinge
Stoppmutter Tringle Tirante
Ecrou épaulé
Tuerca con collarin LU WL
@®3x135mm Oy R ----oeoeee 1
Rod Anlenkgestéange
Tringle Tirante
€9 5.8mm EOR—)L (3R) (T A
Pillow Ball (silver)
Kugelschraube (silber) @35 x37.5mm &+ 7 k @A N—2r Tk @1 N"—Fv ~
Rotule (argent) 5.8mm Shaft Saver Shaft Servosaver Welle Saver Nut
Roétula 5.8mm (Plateado) Welle Axe de sauve servo Eje salvaservos Servosaver Mutter
Axe 5x37.5mm Ecrou de sauve servo
[m ——————————— 2 Eje 5x37.5mm Tuerca
@0 5.8mm K—ILT> R @ | | 7777777777 ]
BalEnd L U W B B S Ry 1
Kugelpfanne . o . AN
Chg P 3x45mm Fv v TER @y —iteA/< AT 2T
hape Cap Screw Servo Saver Spring
Rétula p Servosaver Feder
Inbusschraube
77777777 2 Vis Ressort de suave servo
) Muelle salvaservos
o Tornillo allen
@ U AARRARARRNASUSSUSAAAR
,,,,,,,,,, 1 R |

L{ M E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

g3 <0y vRERS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

11



£V R o X I Gearbox

Getriebegehause / Carter de différentiel / Caja de transmision

3x12mm

/

3x 10mm TPEX

«\‘\\\\\\\\\\\\\\\\\ﬁ

Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

80 2.6 x 16mm >
Pin  Stift
Axe 2.6x16mm Pasador

RSATFz—v
Drive Chain
Antriebskette
Chaine
Cadena

@)6x12x 4mm 7YY
TP Screw Ball Bearing
LK Treibschr Kugellager
Vis TP 3x10mm Roulements a billes
Tornillo 3x10mm TP Rodamiento

/

3x12mm TPEXR @ ,,,,,,,,,,,, 1
TP Screw
LK Treibschr
Vis TP 3x12mm (®)8x16x5mm ~F YUY
Tornillo 3x12mm TP Ball Bearing
«\\\‘\\\\\‘\\‘\\\\\‘\\‘\\‘“‘ ”””””””” 2 Kugellager SaqvhhyT
R Roulements a billes Joint Cup
Sx4mm Ly bER Rodamiento Getriebeausgang
Set Screw

Noix de cardan

] o |
ffffffffff 1
ffffffffff 1
@26T 27047 v k
Sprocket
Ritzel
Pignon de chaine
Pifion o0
O O
o770

BRI E AN
Center Shaft
Mittelwelle
Axe central
Palier central

oWl =5 DIBEICHEII T,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

PR <0y vRERS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

12




FY Ry U X | Gearbox
Getriebegehéduse / Carter de différentiel / Caja de transmision

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o - 2

> @1TR 7Oy hE—EAL, FT—Vic

oI THSBEMRAILTS,

Remove the 11T sprocket and hook on the drive chain.

Then, reattach the sprocket.
Ritzel entfernen und die Kette einhagen.
Danach das Ritzel wieder montieren.
Retire le pignon de chaine et I'ancrer dans la chaine
comme indiqué. Puis re-fixer le pignon de chaine.
Desmonte el pifion de 11T y coloque la cadena.
Ahora vuelva a colocar el pifion.

3x10mm

P8 TiRIEDH LIcER,

Screws that were temporarily tightened at P8 K.

Die Schrauben, die auf den Seiten 7/8 nur leicht angezogen wurden.
Vis qui etaient demi serrees en P8-H.

- J Tornillos que fueron semi apretados en P8- .
1 5 7'L—= /Brake @::@ 2] g\s 3 ([ 9.5mm )
Bremse / Frein / Freno | @ ~ ] xomm "—"
- N EX
#96.5mm H\\
approx. 6.5mm
ca. 6.5mm ‘ @
environ 6.5mm N
aprox. 6.5mm - J
l QJ (=]
! © | ! P
N / /
A D) = <
o o) 2 o
\ ) @ 214 = N SRS
3 i@ %@ < 0 10mm
@ N\ B
3x12mm Q) ) ) j
N TL—FERR>
/ N Brake Piston Bremse Kolben
D Piston frein  Piston freno

Oben
Haut
Arriba

3x12mm EXR
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
«Illlllllllllllllllllllll ffffffffffff 2

3x3mm vy hEX

JL—*Varvrhv
Brake Joint Cup
Bremsmitnehmer
Noix de cardan
Vaso freno

=

ffffffffff 1

Set Screw
Gewindestift

Vis BTR 3x3mm
Prisionero 3x3mm

5x4mm v hEXR
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

TL—FFv U=
Brake Caliper
Bremssattel
Plaquette de frein
Placa freno

®)

TL—F/8y K (B)
Brake Pad (Black)
Bremsbelag (Schwarz)
Garniture (Noir)
Zapata freno (Negra)

O

XYAYIEEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

HEFDIEICHEI TS,

BEIOER,

o ELEED ST AN

b2

Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.

Realice el montaje en el orden indicado.

Kl Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Aseglrese que la pieza se mueve suavemente.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

13




1 6 Y14 R7L—b /Side Plate
Seitenplatte / Flancs de chassis / Protector lateral

3x8mm EX
Screw LK Schraube
Vis 3x8mm  Tornillo 3x8mm

ffffffffffffffffffffffff 5 m

3x8mm HZEX
F/H Screw SK Schraube
Vis F/H 3x8mm  Tornillo 3x8mm F/H

3x8mm FvvITER
Cap Screw Inbusschraube
Vis Tornillo allen

,,,,,,,,,,,,,,,,,,,,,, 2
Al
@) 6.8mm Ry ~ Front
Pivot Kugelpfosten Vorne (
Pivot Bola conica Avant

Delantero
©@a]-

Yry—IaA > h(S)
Chassis Joint (S) Chassis-Tréager (S)
Plot de chassis (court) Soporte chasis (S)

©[o |- :

Yry—vaasvh QL)
Chassis Joint (L) Chassis-Trager (L)

3x8mm(Cap)

3x8mm(F/H)

Plot de chassis (long) Soporte chasis (L)
@) MirTsaEEIabE S,
The flat surfaces of parts I:land must rest against part ]

@ Die abgeflachten Seiten von @ und mussen auf Teil @ aufliegen.

””””” 2 | Les méplats des plots de chassis @ & doivent rester contre la piece (99).
Las partes planas de las piezas @ y @) deben apoyarse en la pieza .

1 7 "j"f I\\‘jl/_l\ /S|de Plate 3x 10mm ;\:_‘—,\\/7[:“1
Seitenplatte / Flancs de chassis / Protector lateral . Cap Screw
= Inbusschraube
Vis

Tornillo allen

A= | [l 4
Main Chassis

Das Chassis
Chassis principal
Chasis

Bl
Front
Vorne
Avant
Delantero

AV Yy I—wBfFE. ERICXIOY VHZES> TRHEH LT,

Attach the side plates to the main chassis by installing the six screws. Screw them in completely and use screw cement.

Die beiden Seitenteile mit den sechs Schrauben montieren. Schrauben mit Schraubensicherung versehen und gut festziehen.
Fixer avec les 6 vis les flancs de chassis sur le chassis principal. Les visser intégralement et utiliser du frein filet.

Instale los protectores laterales en el chasis con los seis tornillos. Apriételos firmemente y aplique liquido fijatornillos.

{R1ED, xy0vIEER3, % ERAU&SICHEI TS, L{ BEITER, EEL THEI T, L EfIR. HEIR.
Temporarily tighten. Apply threadlocker (screw cement). Assemble left and right sides the same way. Note the direction. dll Pay close attention here! For Left. For Right.
Vorlaufig festziehen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite. Einbaurichtung beachten. Vorsicht! Wichtiger Hinweis! Links Rechts
Vissez temporairement. Appliquer du frein filet. Assemblez le cté gauche comme le coté droit. Notez le sens. Attention! Avis important! Gauche Drolte
Apriete de manera provisional. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados. Fijarse en el dibujo. Preste atencion. lzquierda Derecha

14



1 8 AT 7)Y —iR / Steering Servo
Lenkservo / Servo de direction / Servo de direccion

3x10mm TPEXR
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ o - 6

3x12mm TPE R
TP Screw
LK Treibschr
Vis TP 3x12mm

) 277U vy —ik
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

Tornillo 3x12mm TP
st R 4

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
ﬂmmnnnnn ———————————————————— 1

69 5.8mm EOR—IL (R)
Pillow Ball (silver)
Kugelschraube (silber)

— }
Rotule (argent) 5.8mm SN
Rétula 5.8mm (Plateado) 3mm = 4 h

3x12mm(TP)

Ommmm ,,,,,,,,,,, ; Y _ 3x12mm(TP) |

N A ‘ \ "—@I-H‘——LLKG:D\ g_

Lok
Kunststoffmutter 2zp:?::m mm \l| I
Eﬁgorganﬂy?lgn environ 1mm 0 10mm @ 90 \(|>

aprox. 1mm !
@ - MM N J

3x10mm(TP)

Q CDONRZES,
Use these holes.
Dieses Loch benutzen.
Utiliser ce trou.
Utilice este aguijero. 3x10mm(TP)

W 5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

15




1 9 WKL > 2 I Fuel Tank 3x15mm
Tank / Réservoir / Deposito E/

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\\\\\\\l\\\\\\\\\\\ ffffffffffff 1

3x15mm E2R
Screw
LK Schraube
Vis 3x15mm
Tornillo 3x15mm

~~~~~~~~ 1

3x25mm TPER
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\
1

i3 PN

Antivibration Rubber
Gummistopfen
Caoutchouc antivibrations
Goma antivibraciones

I
I
Q YAV Fa—TEI0mMmICHY N T B, E\
Cut the Silicone Tube to 10mm Length.

Silikonschlauch (123 auf 10mm ablangen. 0 10mm
Découper une longueur de 10mm de la durite silicone @
Corte el tubo de silicona @con una longitud de 10mm.

20 20w ML —7R / Throttle Servo
Gasservo / Servo de gaz / Servo de Gas
3x12mm

) x12mm
3x10mm TPEX ( N 3

TP Screw 2N

LK Treibschr %

)

Vis TP 3x10mm =
Tornillo 3x10mm TP
«k\\\\\\\\\\\\\\\\\\“ 777777777777777777

@
3x 12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm
(i Tornillo 3x12mm TP
|

w

20y ML =R QD)
Throttle Control Servo
Gasservo
Servo de gaz
Servo de Gas

N

Bd <0y VE%%%, / Apply threadlocker (screw cement). /
Verwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

16




707K / Radio

RC-Anlage / Radio / Equipo de Radio 2 ;(W'EC;T
Schalter
2x10mm E X (iR) Interrupteur

Screw (Silver)

LK Schraube (Silber)
Vis 2x10mm (Argent)
Tornillo 2x10mm (Plateado)

2x10mm E2Z (&)
Screw (Black)
LK Schraube (Schwarz)
Vis 2x10mm (Noire)
Tornillo 2x10mm (Negra)

2x20mm EX
Screw
LK Schraube
Vis 2x20mm
Tornillo 2x20mm

(o - 1

Interruptor

2x10mm
R (ONI)
Silver (ON side)
Silber (An)
Argenté (Position ON)
Plateado (Lado ON)

2x20mm

2x10mm y S - =

2 (OFFI) /

Black (OFF side)///y =) \ N
Schwarz (Aus) 1 \ ,

Noir (Position OFF) "

Negro (Lado OFF) Q ’

REBENY T —ICEEHRT %o
Connect to your receiver and battery.
Empfénger und Akku anschlieBen.
Connecter au récepteur et a la batterie.
Conecte al receptor y bateria.

TOROFAEZSE(IC. ORI Y —%ZHRT %o

Connect as per radio instruction manual.

SchlieBen Sie die Servos geméB der Bedienungsanleitung lhrer RC-Anlage an.
Branchez selon la notice de la radio.

Conecte siguiendo las instrucciones del manual del equipo de radio.

> N —_7 e®®%0000c0cccccccccccsccccccccncccne
707K / Radio Taps T@ YA NR M E BT,
RC-Anlage / Radio / Equipo de Radio Klebeband ¢ ZARNYFU—DERERBHLET.

PAVA
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

- —MOI—RZzHFBWL S ITER,
Ensure servo cord doesn’t get caught.
Darauf achten das Servokabel nicht eingeklemmt werden.
Vérifier que le cable du servo ne soit pas coincé
Asegurese de que el cable del servo no se engancha

HY—IRD— R ZZEEAERT 5.
Connect the servo cords to your receiver.
Servos am Empfénger anschlieBen.
Connecter le cable du servo au récepteur.
Conecte los cables de servo al receptor.

(6V 600mAhLL_EH#EEE)

Recomend to use Ni-Cd Battery.
(minimum 6V 600mAh recommended)

Verwenden Sie den NiMH-Empfangerakku

Adhésif
Cinta

Btk 7 2

Siste Q) Satter_y Box (mindestens 6V 600mAh empfohlen)
Receiver aztgne‘ha!ter Il est recommandé d'utiliser une batterie Ni-Cd

Empfanger EOTGF'F piles (minimum 6V 600mAh recommandé)

Récepteur ortapiias Se recomienda utilizar la Bateria NiCd

Receptor RETVTFINAT
Receiver Antenna Pipe
Antennenhiilse
Antenne de réception

Tubo de antena

40mmichy 9%, /
Cut to 40mm / Auf 40mm zuschneiden.
Couper a 40mm / Cortar hasta 40mm

(minimo recomendado 6V 600mAh)

Zy7FFIA—R - ~N
Antenna Cord

Antennenkabel
Fil d'antenne
Cable antena

Y—RI—RZ&ET,

Cords come like picture.

Kabel wie dargestellt verlegen.
Placer les cables comme indiqué

TOROFAEEZSE IC. ORI Y —%ERT 5.

Connect as per radio instruction manual.

SchlieBen Sie die Servos geméB der Bedienungsanleitung Ihrer RC-Anlage an.
Branchez selon la notice de la radio.

Conecte siguiendo las instrucciones del manual del equipo de radio.

sur le schéma.

Los cables deben estar como en el dibujo.

o ERUTHIL TSR, / Pay close attention here! /

Vorsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

17




AR NAY
Pare-choc ava

\— / Front Bumper / Vordere StoBstange
nt / Parachoques delantero

e N
o 2x8mm
o
o
o
\ J
3x12mm
2x8mm TPEXR
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP
3mm 7SVINMFv bk
Flanged Nut 3x12mm EX
Stoppmutter Screw
Ecrou épaulé LK Schraube
Tuerca con collarin Vis 3x12mm
Tornillo 3x12mm
2 «llllllllllllllllllllllll fffffffff 6

~ 4 ) —J)\— /Wheelie Bar
Wheelie-Stiitze / Barre de wheeling / Barra antivuelco

3x10mm EXR
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm

E7 EUYY
E-ring
E-Ring E7
Clips 7mm
Clip E7

oW =5 DIEICHHII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

18



25 74 ') —J\— / Wheelie Bar
Wheelie-Stiitze / Barre de wheeling / Barra antivuelco

Vs

2x8mm

3x12mm(Cap)

{

N

[ 2x8mm

B
o ®
O
[®]

ol

2x8mm TPEZR
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP2

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂllllllllllllllllllll ffffffffffffffffff 4 )@ N

3x12mm
3x12mm E'X g %\SH 5mm

Screw
LK Schraube
Vis 3x12mm

3x12mm

~—<
\\0\0 3x12mm(Cap)

3x15mm X = [T T T T T - - - - - s s s - - - - - - - - - = | T T T TS S S S S S S S S S S S S S m s mmmmmm
Screw
LK Schraube
Vis 3x15mm

3x12mm Fv v TER
Cap Screw
Inbusschraube
Vis

3mm 7oV If[Fv bk
Flanged Nut
Stoppmutter

Ecrou épaulé
Tuerca con collarin

3x10mm

/%@%/ 3x15mm

3x10mm

O

{1 (p8x100mm)

19




IvIyyvizZyh
Engine Unit
Verbrennungsmotor
Moteur

26 I >3 [Engine
Verbrennungsmotor / Moteur / Motor

Vs

3x10mm FvvTEZR
Cap Screw
Inbusschraube —=
Vis
Tornillo allen

() s1rp0IEHES< S TEET S, B R 0
Tighten the screws with one sheet of paper inserted between both gears. Holes for mounting. 0 0
Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen Diese Bohrungen verwenden. 6) @/ ‘ ‘
beide Zahnrader. Trous pour le montage. ‘
Serrez les vis en insérant une feuille de papier entre les dents des pignons. Aguijeros a utilizar.

Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

27 O —)JL/X— / Roll Bar / Ueberrollbuegel
Arceau de support de puce / Barra antivuelco

3x3mm ty hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x3mm

W TR U THAILT2A. / Pay close attention here! / % EERU & SITHEIITS, /  Assemble left and right sides the same way. /
= \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. Bauen Sie eine linke und eine rechte Seite. / Assemblez le coté gauche comme le c6té droit. / Realice el montaje de igual forma en ambos lados.

20



28 ~X 7 Z— / Muffler
Resonanzrohr / Echappement / Escape

3 \%(—‘»,9

3x10mm EX 3mm 7S VIMFTY A
Screw Flanged Nut
LK Schraube Stoppmutter
Vis 3x10mm Ecrou épaulé
Tornillo 3x10mm Tuerca con collarin \\
ﬂl\l\l\l\l\l\l\l\l\l\ ********** 1 0
4x4mm v hEXR . s
Set Screw (9 _X
Gewindestift WS Ak %
Vis BTR 4x4mm =Y f o S -
Prisionero 4x4mm P & @@)’)@\M‘!‘)
SIS ‘40\,\ . A )
D W IR =, 3‘5
\ \'f%\‘) !I’g?‘s ®

—_—

Q) Rzsxciirs,
Bend as shown here.
Biegen wie dargestellt.
Courber comme indiqué.
Doblar tal y como se indica.

3x10mm

29 MELF 2 —7 /Fuel Tube
Treibstoffschlauch / Durite / Tubo Combustible

c@IVYVEIIPEIONSTFILHIC, FIFTO

¢ No.1B7BMRI T 4 LI —OFERERTTHLET, «
+  To protect the engine from dirt infiltration, E
S purchase Kyosho's No.1876 Fuel Filter. .
+ Verwenden Sie den Treibstofffilter .
. Best.-Nr. 1876, um den Vergaser zu schitzen.s
¢ Pour protéger le moteur des infiltrations de 3
¢ poussiere acheter le filtre #1876. M
¢ Adquiera el Filtro Combustible No.1876 para §
M evitar la entrada de suciedad en el motor. ¢
0 10 20 30 40 50 60 70 80 90 100 110 120 130  140mm
Q VYAV F2—TEI1BmmICAY kT3, @ YYIAVFa—TEIOmMmIEAY h T B,
Cut the Silicone Tube to 135mm Length. Cut the Silicone Tube to 110mm Length.
Silikonschlauch @ auf 135mm ablangen. Silikonschlauch (129 auf 110mm ablangen.
Découper une longueur de 135mm de la durite silicone @ Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @con una longitud de 135mm. Corte el tubo de silicona @con una longitud de 110mm.
S RA%E7 Y b T B, / Cutoff excess. 4 <3Oy UHI%Z%22%, / Apply threadlocker (screw cement).

AN (Jberschiissiges Material abschneiden. / Coupez I'excés. / Corte el sobrante. e ] VVerwenden Sie Schraubensicherungslack. / Appliquer du frein filet. / Aplique liquido fijatornillos.

21




30 20w ML >4 —3 [ Throttle Linkages ‘ @
Gasgestange / Tringlerie de gaz / Varillaje de gas fé Q

<X0Ov kLbAy R >
<Throttle Rod >
<Gasgestéange >
<Tringlerie d' accélération>
<Varilla de Gas >

Servo Horn
Q VYAV F a2 —T%Z7mmic Servohorn
hy k9B, Palonnier de servo
Cut the Silicone Tube to Horn servo
7mm Length.
Silikonschlauch @ auf 7mm
ablangen.
Découper une longueur de 105mm N’ 20v kbay R
7mm de la durite silicone (2. (_/Throttle Rod
Corte el tubo de silicona@ 0_\, rrf,r Gasgestange
con una longitud de 7mm. ] % Tringlerie d' accélération
Varilla de Gas
0 10 20 30 40 50 60 70 80 90 100 110mm g\
2x8mm
3x3mm v hEX @ YUIVF2—TEIMMICAY M9 B,
Set Screw ~ Cut the ({29 Silicone Tube to 7mm Length.
Gewindestift © » FiF Silikonschlauch ({23) auf 7mm ablangen.
Vis BTR 3x3mm F@B ( D/\ Parallel Découper une longueur de 7mm de la durite silicone @
m 7777777 Prisionero 3x3mm 5 = SSS— = = I Parallel Corte el tubo de silicona @con una longitud de 7mm.
K@ L V] &) Paralléle
2x8mm TPEX \o/ Paralelo
TP Screw
LK Treibschr
Vis TP 2x8mm

Tornillo 2x8mm TP 1

3x8mm EX
Screw
LK Schraube
Vis 3x8mm

U —IRTYY
Linkage Spring
Gesténge Feder
Ressort Tringlerie
Muelle Gas

@omm Rz kv/t—
Stopper
Stellring
Arretoir

@2 x50mm 7Yy RY—0v R
Adjuster Rod
Stange
Tringle
Tirante

i

!:

@7L—*%oOvk
Brake Rod
Bremsgesténge
Tringlerie de frein
Varilla de freno

g ] |

-

| 105mm

) \l\‘“\;/

—
=
4 NV ’

#I6mm / approx. 6mm /
ca. 6mm / environ 6mm / aprox. 6mm

H—mRk—>

N\

2
=

R1ES, ﬂEﬂ?é&BLC?ﬁHﬁTés [k A N
Temporarily tighten. I Ensure smooth, non-binding movement when assembling. vl Cut off shaded portion.

Vorléufig festziehen. Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus.
Vissez temporairement. La piece doit pouvoir pivoter autour de la vis. Coupez la partie grisée.
Apriete de manera provisional. AsegUrese que la pieza se mueve suavemente. Corte la zona oscurecida.

22




A0y ML) > —JFRE | Throttle Linkage Adjustment

Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

Za—hkZI>
Neutral >
Neutral >
Neutre >
Neutro >

ANNNANNANA

#90.3mm
approx. 0.3mm
ca. 0.3mm
environ 0.3mm
aprox. 0.3mm

< /\A >

< High >

< Vollgas >

< Pleingaz >

< Maximo gas >

O OioLrsnso8cT 5.
Part @ should have a little play.
Teil muss ein wenig Spiel haben.
La piece doit avoir un peu de jeu.
La pieza debe tener un poco de juego.

<JL—% >

< Brake >

< Bremse >

< Frein > #90.3mm

< Freno> approx. 0.3mm

ca. 0.3mm
environ 0.3mm
aprox. 0.3mm

@ FARYVITIVI VU IEESRWVEICTHEL 2 CHRET 5,

Not to stop at the time of idling.

Mechanische Justierung fir Leerlaufdrehzahl.

Ne pas fermer complétement.

Ajuste de manera que el motor no se pare estando al ralenti.

32 I 7—% Y —7—/Air Cleaner
Luftfilter / Filtre a air / Filtro de aire

No.92304

@HDI 77—V —F—

HD Air Cleaner
Luftfilter

Filtre a air
Filtro Aire

&

T

% @ R/IC—VERELTOE A
N0.92304 HDT 7 —7¥ U —F—ZFERL T LW,
Key No. are not available as spare parts.
Please purchase optional "N0.92304 HD Air Cleaner" instead.
Die Teile @ sind nicht als Ersatzteile erhéltlich.

Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.

Les pieces N° ne sont pas vendues séparément.
Pour les remplacer, se procurer le filtre a air, réf. 92304.

Las Piezas No. @ no se venden por separado.
Adquiera la pieza opcional No. 92304 Filtro Aire.

N0.96169

Air Cleaner Qil (100cc)
Luftfilteroel

Huile de filtre a aire (100cc)
Aceite Filtro Aire

@xL7—7")—F—7A-)L (100cc)

X Il YN

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

23




33 70y kAN 3 [ Front Suspension
Vordere Aufthédngung / Suspension avant / Suspension Delantera

A
(5)8x 16 x5mm ~F YUY
Ball Bearing S m
Kugellager
Roulements a billes
Rodamiento

@h2.5x17mm >

pn -t 7 = /T T T TTT-TTT-T-T--T-----
Stift
Axe 2.5x17mm 5x4mm
Pasador @
— RS 2 =
5x4mm v hEX
Set Screw
Gewindestift
) ROY—7 LOY—2
perneen | Ofaten Ol
mm ,,,,,,,,,,,,,,,,,,,,,,,,, 2 R links markiert L links markiert
Marqué “R” Marqué “L” A
"R" derecha "L" izquierda

34 70y M ANRY Y 3> /Front Suspension
Vordere Aufthdngung / Suspension avant / Suspension Delantera

4x12mm Fv¥ v TER
Sop Scrom (A JO® D Q@ @
Inbusschraube
Vis |= 84.5mm =| |= 114mm =|
Tornillo allen ! ! ! !
EW ————————— 4 0 10 20 3 40 50 60 70 80 90 100 110 120mm
@rvoLhs—
Knuckle Collar
Lagerbuschse 4x12mm
Bague guide de fusée
Casquillo
7AaY~A
For Front
Vorne
Avant
Delanteros

4x12mm

KRWA/ Long /

Lang / Longue / Largo
4x12mm
Qﬁm%ﬂ @EL\DVW\ @Eétzfﬁo
Short Long Pay attention to the lengths.
Kurz Lang Unterschiedliche Langen beachten!
Courte Longue Attention aux longueurs des pieces.
Corto Largo Preste atencion a las diferentes longitudes.
N HS5DIRICHEIIT S, V ERRAU L SICHEIT S, (7o ERUTHEIITS.
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.
L ERIR. aRIA. pd <Oy VElIEZES,
For Left. For Right. ) Apply threadlocker (screw cement).
Links Rechts Verwenden Sie Schraubensicherungslack.
Gauche Drolte Appliquer du frein filet.
Izquierda Derecha Aplique liquido fijatornillos.

24



A7 7)Y I Steering
Lenkung / Direction / Direccidn

3x10mm TPE'R
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[T 2

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube

Vis TP F/H 3x8mm

[ Tornillo 3x8mm TP F/H
,,,,,,,,,,,,,,,,,,, 2

3x10mm

Q abt3

Fit the line.

Der Linie nach ausrichten.
Aligner les reperes.

Alinear los puntos de referencia.

A7 7 ') I Steering
Lenkung / Direction / Direccion

%27 / Short /
Kurz / Courte / Corto

@ LD~ —% | Marked “L”/

@ KW/ Long/

Lang / Longue / Largo

G #J1mm/ approx. imm/

ca. Tmm / environ 1Tmm / aprox. Tmm

RD~—7 / Marked “R” /

#I64mm / approx. 64mm /

S
@ ca. 64mm / environ 64mm / aprox. 64mm
()

20 30 40 50 60

10

L links markiert / Marqué “L” / "L" izquierda

R links markiert / Marqué “R” / "R" derecha

#106mm / approx. 106mm /
ca. 106mm / environ 106mm / aprox. 106mm

»|

I

¥ &f

@

110

@3 x120mm O K Rod Anlenkgestange
Tringle Tirante

UL

3x80mm Ow K Rod Anlenkgestange
Tringle Tirante

L

AN

©®95.8mm EOR—IL (4R)
Pillow Ball (silver) Kugelschraube (silber)
Rotule (argent) 5.8mm  Rétula 5.8mm (Plateada)

© Cmm

70)5.8mm R—JLT> R BallEnd Kugelpfanne
Chape Rétula

@)3x5x8.3mm A5— Collar Gleitlager

3x8x0.5mm7 vy y—
Washer Scheibe
Rondelle 3x8x0.5mm  Arandela 3x8x0.5mm

@ RSITER,

Pay attention to the lengths.
Unterschiedliche Léangen beachten.
Faire attention aux dimensions.
Fijese en las diferentes medidas.

120mm

2 W% / Short /
Kurz / Courte / Corto

KWA/ Long/
Lang / Longue / Largo

(F)

Y 71895 & S IR T3,

H Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.

L ERIF. AR, (2 JER U THII TS x¥Ov I HEED,
For Left. For Right. =il Pay close attention here! Apply threadlocker (screw cement).
Links Rechts Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack.
Gauche Drolte Attention! Avis important! Appliquer du frein filet.
Izquierda Derecha Preste atencion. Aplique liquido fijatornillos.

La piece doit pouvoir pivoter autour de la vis.

Asegurese que la pieza se mueve suavemente.

25




37 70y kAN 3 /Front Suspension
Vordere Aufthédngung / Suspension avant / Suspension Delantera

«-0—

B/ Front/ Vorne
Avant / Delantero

Delantero

7.8mm EEfHR—IL (3mm% )
Flange Ball (23)
Flanschkugel (3)
Rotule épaulée ($3)
Bola con collarin (¢3)

o

7.8mm EERR—)L (¢3)
Flange Ball (23)
Flanschkugel (¢3)
Rotule épaulée (¢3)
Bola con collarin ($3)

o

3x10mm Fv¥ v FEX
Cap Screw
Inbusschraube
Vis

3x156mm £+ v X
Cap Screw
Inbusschraube
Vis
Tornillo allen

[E o - 4

3mm 7SV INFY b
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3x15mm

d; ‘ ‘ §> Delantero
| 95mm | 0 10 20 30 40 50 60 70 80 90 100mm
[ >
L ERIR. aRIA. W %S DIEICHEII TS, L{ BEICER.
For Left. For Right. s Assemble in the specified order. Note the direction.
Links Rechts In der angegebenen Reihenfolge zusammenbauen. Einbaurichtung beachten.
Gauche Drolte Assemblez dans l'ordre indiqué. Notez le sens.
Izquierda Derecha Realice el montaje en el orden indicado. Fijarse en el dibujo.

26




70y kY ANRY Y 3/ Front Suspension

Vordere Aufthdngung / Suspension avant / Suspension Delantera

®e.smm R—)LTV R
Ball End
Kugelpfanne
Chape
Rétula

4x20mm Y hER
Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm

6.8mm

R—=)b
Ball

%

@

4x20mm

2,

S

A
@19 (p6x123mm)

4x20mm

Kugel

Rotule

3x12mm £+ v 7ER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3x12mm

39 70> k% > JX— /Front Shock / Vorderer Dampfer
Amortisseur avant / Amortiguadores Delanteros

3x20mm Fv v TEX 7Oy KTV )X—

Cap Screw Front Shock
Inbusschraube Vorderer Dampfer
Vis Amortisseur avant
Tornillo allen Amortiguadores Delanteros
BBty - ----- 2
3mm 757+ v bk
Plastic Nut
Kunstsoffmutter

Ecrou plastique

3x4mm HZEX
F/H Screw
SK Schraube
Vis F/H 3x4mm

Dm] Tornillo 3x4mm F/H o

70y NV I—
Front Shock

Vorderer Dampfer
Amortisseur avant

3x20mm

Amortiguadores Delanteros

% EARU &S IBIIT3,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

27




40 Y H X~ 3> [Rear Suspension
Hintere Aufhdngung / Suspension arriére / Suspension Trasera

(5)8x 16 x5mm ~F YUY
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@h2.5x17mm >

Pin
Stift
Axe 2.5x17mm
Pasador
— RS 2
5x4mm v hEX
Set Screw
Gewindestift
) LY —2 ROY—7
womoan | O - ORGn
mm ,,,,,,,,,,,,,,,,,,,,,,,,, 2 L links markiert R links markiert
Marqué “L” Marqué “R”
"L" izquierda "R" derecha

41 A A>3 > [ Rear Suspension
Hintere Aufhdngung / Suspension arriere / Suspension Trasera

4x12mm Fv¥ v TER
Cap Screw Q g ip @ CE ip
Inbusschraube
Vis |= 84.5mm =| |= 114mm =|
Tornillo allen ! ! I 1
EW ————————— 4 0 10 20 3 40 50 60 70 80 90 100 110 120mm
@rvoLhs—
Knuckle Collar
Lagerbuschse
Bague guide de fusée
Casquillo
YUY H
For Rear
Hinten
Arriére
Traseros

4x12mm

®

Q IR AN @ EWyv 7k @ B R,

@ @ Short Long Pay attention to the lengths.
Kurz Lang Unterschiedliche Langen beachten!
Courte Longue Attention aux longueurs des pieces.
Corto Largo Preste atencion a las diferentes longitudes.
N HS5DIRICHEIIT S, V ERRAU L SICHEIT S, = ERUTHEIITS.

Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!

In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!

Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!

Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

L ERIR. aRIA. pd <Oy VElIEZES,

For Left. For Right. ) Apply threadlocker (screw cement).

Links Rechts Verwenden Sie Schraubensicherungslack.

Gauche Drolte Appliquer du frein filet.

Izquierda Derecha Aplique liquido fijatornillos.

28




42 Ay X~ 3> /Rear Suspension
Hintere Aufhdngung / Suspension arriere / Suspensién Trasera

®e.smm R—)LTV R @/?

Ball End Kugelpfanne
Chape Rétula

G| S

@) 6.8mm R—JL

Ball Kugel

3x12mm

@4x35mm £y kER
Set Screw  Gewindestift
Vis BTR 4x35mm  Prisionero 4x35mm

@D 4x7x16mm ZILIH5—

AL - 2 Aluminium Collar
. Aluminium Stellring
3x12mm EX Collier en aluminium
Screw LK Schraube Casquillo distanciador

Vis 3x12mm  Tornillo 3x12mm
[ -+ 2 @ o

43 U AR 3> /Rear Suspension ,
Hintere Aufhdngung / Suspension arriere / Suspensién Trasera @

<

# / Rear / Hinten
Arriere / Trasero

@0 7.8mm EEFHR—)L (3mm% )
Flange Ball (23)
Flanschkugel (@3)
Rotule épaulée (23)
Bola con collarin (23)

@ ”””””” o

Rear (
@) 7.8mm EEAFR—)L (¢3) Hinten

Flange Ball (23) Arriére
Flanschkugel (3) Trasero
Rotule épaulée (23)
Bola con collarin (23)

Q==

3x10mm Fv v 7EX

Cap Screw
Inbusschraube Y
Vis A 3x10mm
Tomillo allen ) 212 MEZTS (),
@mmmm ffffffffffffffff 4 b4 pssemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.
BWR =S DIRICHIIT 3, V EERU LS ICHIITS, L ERIR. G, L{ BEIER.
Assemble in the specified order. Assemble left and right sides the same way. For Left. For Right. Note the direction.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Links Rechts Einbaurichtung beachten.
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Gauche Drolte Notez le sens.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Izquierda Derecha Fijarse en el dibujo.

29




44 Y H X2 3> [Rear Suspension
Hintere Aufhdngung / Suspension arriére / Suspension Trasera

@d% 9

128mm |
|

3mm

»
|

3x156mm Fv¥ v TEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[E o - 4

3mm 7o VIS v bk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

@] ———————————————— 4 0 10 20 30 40 50 60 70 80 90 100 110 120 130mm

45 Y ARV 3 /Rear Suspension 4x20mm
Hintere Aufhdngung / Suspension arriere / Suspension Trasera z

S
N
G| -
@19 (p6x123mm)
4x20mm

@BDe.smm R—)LTV R

Ball End

Kugelpfanne

Chape

Rétula

c=2

4x20mm Yy hEX
Set Screw
Gewindestift
Vis BTR 4x20mm
Prisionero 4x20mm

6.8mm R—JL
Ball
Kugel
Rotule

3x12mm F¥v v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

3x12mm
S 3x12mm

O, HSODIRICHEIITS, / Assemble in the specified order. / In der angegebenen Reihenfolge zusammenbauen.
B Assemblez dans I'ordre indiqué. / Realice el montaje en el orden indicado.

30




46 ') 474" > JX— | Rear Shock
Hintere Dampfer / Amortisseur arriere / Amortiguadores Traseros

— Y& )—

@3mm 757 v b Rear Shock
Plastic Nut Hintere Dampfer
Kunstsoffmutter

Amortisseur arriere

Ecrou plastique Amortiguadores Traseros

Tuerca Plastica

@] ————————————— 2 @e6.8mm LRy k
Pivot

3x20mm ¥ v v TEZ Kugelpfosten

Cap Screw Pivot
Inbusschraube Bola conica
Vis @ SFS DR S20
Tornillo allen = 4 S <IN
= ((((l'." &,.Q\ Rear Shock
= I --- 2 L THC= Hintere Dampf
B~ T P N intere Dampfer
. 3x4 H5P2 q ﬁ;‘ y Amortisseur arriére
3x8mm EZ xamm E /H7Screw y Amortiguadores Traseros
crew
LK Schraube SK Schraube
Vis 3x8mm Vis F/H 3x4mm 3x20mm

Tornillo 3x8mm Tornillo 3x4mm F/H
ﬂmmm\mm ———————————————— 2 [)m] —————————————————————— 2

N

47 54 / Wheels A YF—RRYY a/«-‘(
Rader / Roues / Ruedas Inner Sponge

Reifeneinlage
Mousse de pneus
Esponja interior

RUREDYE4DHEILTRNLSICT B,
. Assemble 2 wheels for the left and 2 wheels for the right side. L HEEIA, AfEIA, P FEEEER TEE T 5.
Je 2 Reifen fuer die rechte und die linke Seite montieren. For Left. For Right. L&Y Apply instant glue (CA glue, super glue).
Assembler les 2 roues droites et les 2 roues pour la gauche. Links Rechts Verwenden Sie Sekundenkleber.
Prepare dos ruedas para la parte izquierda y dos para la parte derecha. Gauche Drolte Collez avec de la colle cyanoacrylate.
Izquierda Derecha Aplique pegamento instantaneo.
L{ AE ICER. VZEEIEUJ:'}LC%EIZ"Céo (2 FRUTHIZI TSR, 2 2ty MBEIZITS (B),
Note the direction. Assemble left and right sides the same way. =8 Pay close attention here! W4 pssemble as many times as specified.
Einbaurichtung beachten. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis! Sooft wie angegeben zusammenbauen.
Notez le sens. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important! Assemblez aussi souvent qu’indiqué.
Fijarse en el dibujo. Realice el montaje de igual forma en ambos lados. Preste atencion. Repita las veces sefialadas.

31




) 75umE.

Flat surface.
Glatte Seite.
Surface plate
Superficie plana

48 74 Y / Wheels
Rader / Roues / Ruedas

) RA — LR~ wIk—Fy k
Wheel Stopper Nut
Radmutter
Ecrou de roue
Hexagono rueda

PN

-
N

S~

49 7R7 - / Body Shell
Karrosserie / Carrosserie / Carroceria

B RF1 >
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

-
QORTF Vi, RDKSICHITT
BLEWMDAUNETT,

Slightly bend the body pins as shown
in the diagram for easier removal.
Sicherungsklammern zum besseren
Greifen leicht biegen, wie dargestellt.

Courber les clips de carrosserie
comme indiqué.

Doble ligeramente las presillas de
carroceria para facilitar la instalacion.

ﬁj}lbﬁ

N J
% EARU &S ICHBII T, / Assemble left and right sides the same way. / Bauen Sie eine linke und eine rechte Seite. L TR, / For Left. AR, / For Right.
Assemblez le coté gauche comme le cté droit. / Realice el montaje de igual forma en ambos lados. Links / Gauche / lzquierda Rechts / Drolte / Derecha

32




YA RIZ— - TANR—ZIf T 2355 / When install Side Mirrors and Wipers / Beim Anbringen der Seitenspiegel und Scheibenwischer
Lors du montage des rétroviseurs et essuie-glaces / Al montar los retrovisores y limpiaparabrisas

7y EY (4mm)
Hook Pin (4mm)
Karrosserieklammer (4mm)
Goupille (4mm)
Clip carroceria (4mm)

oU>% P3
O-ring P3
O-Ring P3
Joint thorique P3
Junta Térica P3

LEDZEfI 753565 /
When install Optional LED Lights (Must be purchased separately!) / Beim Einbauen der OPTIONAL LED Leuchten (diese muessen separat erworben werden)

Lors du montage des lumiéres LED (doit étre acheté séparément !) / Al montar las luces LED (Deben adquirirse por separado!)

2x4mm MY IV I AER
Button Hex Screw
Inbus-Halbrundschraube
Vis BTR a téte ronde
Button hex tornillo

LED Z kw/t—
LED Mount
LED Montage
Support de LED
Soporte del LED

,,,,,,,,,,,,,,,,,,,,,, 2
O %5 DIEICHEL T3,
Bl Assemble in the specified order.
\_ ) In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.
pll AmmORZ ST (B) % ERRU &S ICELT3, Py EEEEATEREY 2. X ll-INCR
Drill holes with the specified diameter. Assemble left and right sides the same way. (K=Y Apply instant glue (CA glue, super glue). Must be purchased separately!
Bohren Sie Lcher im angegebenen @. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Sekundenkleber. Da§ Teil ist nicht il:n Baysatz enthalten!
Percez des trous dans le @ indiqué. Assemblez le coté gauche comme le coté droit. Collez avec de la colle cyar]oacrylate. Doit étre acheté séparément!
Perfore agujeros con la medida indicada. Realice el montaje de igual forma en ambos lados. Aplique pegamento instanténeo. Debe comprarse por separado.

33




Y7 MN94 32 D% | ADJUSTMENT OF THE GEAR SHIFT TIMING / Das 3-Gang-Getriebe / REGLAGE DE LA BOITE DE VITESSE / AJUSTE DEL CAMBIO

@3RE—RIvYIVDYTNIA IV RBHEARICEENEBICAEERTIN, YTIMNIAIVIOEEFTEORICITHR > TIREW,
The shift timing of the 3-speed transmission is set at the factory. If you wish to change the settings, adjust as shown in the following illustrations.
Das 3-Gang-Getriebe ist bereits voreingestellt. Falls die Einstellung veraendert werden soll, wie nachfolgend dargestellt vorgehen.
La boite de vitesse a 3 rapports est pré-réglée en usine. Pour changer les réglages, se référer aux schémas et aux explications ci-dessous.
El ajuste del cambio de 3 velocidades se realiza en la fabrica. Si desea realizar algin ajuste, lea los siguientes consejos:

—=

Q@ T NIAIVIDBEDHIC. TYIYDOBERHRAICTH > TR,
Adjust the engine before adjusting the gear shift timing.
Stellen Sie zuerst den Motor korrekt ein, dann das Getriebe.
Effectuer les réglages moteur avant de régler la boite de vitesse.
Realice el ajuste del motor antes de realizar ajustes en el cambio.

@ I NIAIVIDRERIE. REDLODT IV IVEEHTTROTLLEE W,
For reasons of safety, do not perform adjustments while the engine is running!
Einstellungen nur bei stehendem Motor vornehmen, Verletzungsgefahr!
Pour votre sécurité, n'effectuer aucun réglage lorsque le moteur fonctionne !
Por razones de seguridad no realice ningun ajuste mientras el motor esté funcionando.

25RE DFA%E / Adjustment for second gear. / Justierung 2. Gang / REGLAGE DE LA SECONDE / Ajuste de la segunda velocidad

Q @NTR7O7 Y hDaxdmmt Yy FEREDBHET,
Unscrew the 4x4mm setscrew from the 11T sprocket @

0 @) 4xamm Oy 7y hEX M4x4 mm Gewindestift von Teil @) loesen.
Lock Set Screw Dévisser la vis de 4x4mm du pignon de 11 dents @

Gewindestift Afloje el tornillo prisionero 4x4mm del pinén 11T

Vis de réglage N . ) ~ ..
Tornillo prisionero O @132/~ & @) 2R/~ ERBICHTANT 5 LET
Slide the first (40) and second spur gears forward.
Die Zahnraeder (40) & (39) vorschieben

@: Déplacer comme indiqué, les couronnes de boite 39.

Empuije la primera y la segunda corona hacia adelante

O @) 28A7 7y FRALHVTLE @Dy RERT, YT IV ERELET,
Adjust the shift timing by installing a set screw @ on a clutchboss for second gear @
— Den Schaltpunkt fuer den 2. Gang mittels des Gewindestifts @ justieren.
Régler le temps de passage en ajustant la vis de la cloche de la seconde couronne .
Ajuste el cambio moviendo el tornillo prisionero en la campana de la segunda corona @

o 4x4mm

Fa=PaN E> Y O @), xsEicHE L. @ Daxdmmty NEREBUREHE T,

Front (- Rear Slide the @0) and (39 spur gears back, and then tighten the 4x4mm set screw @2).

Vorne Hinten Die Zahnraeder (40) & (39) wieder zur ueckschieben und M4x4 mm Gewindestift festziehen.

Avant Arriére Replacer les couronnes (0) et (39 et serrer fermement la vis BTR de 4x4mm (4.

Delantero Trasero Tire de la primera @() y segunda corona (39) hacia atras y apriete el tornillo
prisionero 4x4mm (@2

3R BE DR / Adjustment for third gear. / Justierung 3. Gang / REGLAGE DE LA TROISIEME / Ajuste de la tercera velocidad
© sxammty NEREDZHT G)EmMmA kv /I—ZRANTELET,

9 @d) axamm By €y b ER Unscrew the 4x4mm setscrew and slide back the 6mm stopper 36).
Lock Set Screw M4x4 mm Gewindestift loesen und 6mm Stellring 36) zur ckschieben
Gewindestift Dévisser la vis BTR de 4x4mm et retirer la bague d'arrét 6mm (36).
Vis de réglage Afloje el tornillo prisionero 4x4mm y retire el tope

Tornillo prisionero

B G 3r—kyv 7 hEFARMLT, 08 3HER/N—LYIEHICT S LET,
0 4x4mm Push forward the 3-speed shaft and slide all gears forward except the third spur gear.

Die Welle und alle Zahnraeder vorschieben, ausser dem 3. Zahnrad.

= Pousser vers I'avant I'axe de boite et déplacer toutes les couronnes a
I'exception de la couronne de troisieme.
J] ¢I Empuije el eje del cambio y empuje todas las coronas exceptuando la tercera.
O 8 3Emy 5 v FRRIHNTVS @ Oty FEXT, YT NI IVIEBELET,
— Adjust the shift timing by installing a set screw @ on a clutch boss for third gear @

Den Schaltpunkt fuer den 3. Gang mittels des Gewindestifts @ justieren.
Régler le temps de passage en ajustant la vis BTR @de la cloche de la troisiéme couronne @
Ajuste el cambio moviendo el tornillo prisionero @ en la campana de la tercera corona @

Y O D=tERBEL.CDMMR L v/t—%L EDMBIERLFT,
@ @ |:> Rear Slide back the 3-speed shaft and secure the 6mm stopper at its original position.

ZAavk

Front
Vorne © Hinten Welle zurueckschieben und den 6 mm Stellring wieder montieren, wie gehabt.
Avant Arriere Replacer I'axe de boite et serrer la bague de 6mm comme a l'origine.
Delantero Trasero Deslice el eje del cambio de su posicion original y vuelva a colocar el tope
en su posicion original
( 7\
[ ] @t v NERE2mmOARABL Vv FTHEL, #id (FetAR) NEY 7RIV THNEL. 128 (REEAR) NIFECADET,
. N . - Adjust the set screw @ using a 2mm hex wrench. For slower shift timing, screw clockwise. For faster shift timing,
YIhIAIYY YILIIIVT unscrew (counterclockwise).
73\_$<_ tf%"’ ’J\E<_ t‘?"’ Gewindestift @ Drehen im Uhrzeigersinn = Getriebe schaltet spaeter, Drehen gegen den Uhrzeigersinn = Getriebe schaltet frueher
Shift iming Shift timing Ajuster la vis BTR (24) avec une clé hexagonale de 2mm. Pour un temps de passage lent, visser (sens horaire).
becomes quicker. becomes slower. Pour un passage plus rapide visser (sens anti-horaire)
Schaltpunkt frueher Schaltpunkt spaeter Ajuste el tornillo prisionero 24) utilizando una llave allen 2mm. Para conseguir un cambio mas lento apriete y para
Temps de passage Temps de passage un cambio mas rapido afl6jelo.
plus tot. plus tard.
Ca’mbia mas Cambia mas @ —EOFRBFNI0CHERTT.
répidamente lentamente Ten degrees is sufficient for each adjustment.
Schraube nur in Schritten von 10° veraendern
N'effectuer pas un réglage supérieur a 10°.
Diez grados seran suficientes para cada ajuste.
Y=\ @2EEHEIRADY A IV INDD SR B> TUHRSBICE, FIBREDEY hERZE VS (FVF THIDIAL, 3ER
H MYTRFZyTURWRET2REZRAEL. ZNHS3RBEOLY NEXZFAICHZHT, YT MRAYNZRUET,
If you confused second and third gear shifting, tighten the third gear set screw firmly to avoid shifting up. Adjust the second
gear first, and then unscrew the third gear set screw to find the correct shift timing.
Schraube fuer 3. Gang zunaechst vollstaendig und zunaechst nur den 2. Gang einstellen. Anschlieflend den 3. Gang einstellen.
@} Si vous confondez le temps de passage de la 2éme et 3éme, serrer fermement la vis BTR de 3éme pour ne pas la faire passer.
Ajuster alors la 2éme couronne puis, dévisser progressivement la couronne de 3eme afin d'ajuster son temps de passage.
Si usted encuentra confuso el ajuste del cambio de la 2 y 3 velocidad, apriete firmemente el tornillo de la 3 corona.
Ajuste la 2 corona en primer lugar y luego afloje el tornillo de la 3 para obtener el ajuste 6ptimo.
- J

34



X277 > X/ MAINTENANCE / Die Wartung / MAINTENANCE / MANTENIMIENTO

PWE3AE—RrSYRIvYay i BECHET 2O TEORICEEL TAYTFYRET>TLRE W,
@ JREEGHORT I IR EF. AL—XICEERT B LD ISEMRELTLLE L,
@ Vv I—(CERDDZHNEVWHEBRRICRIRL, EUMHLTIEE W,
@ VVIIARTIYIHOAYVARTAOY VS 2HEHANICHRIRL. OvIULABWEESIE. Y v 7 hRY, TYIIARTFUYTZLTLIES W,
@ FTDTHPNAIE. WBOBRERICKRZDTEICENWCLTREEL LS,

Il Note the following in order to ensure smooth operation and long life of the 3-Speed Transmission.

@ Lubricate the ball bearings to ensure smooth operation.

@ Regularly check whether the screws on the chassis are firmly tightened, and retighten if necessary.

@ Regularly check whether the oneway bearing locks into the direction indicated. If it does not lock, replace the shaft or oneway bearing.
@ Keep the gears clean from dirt and sand to prevent damage.

H Die folgenden Wartungsarbeiten sind erforderlich, um eine zuverlaessige Funktion des Getriebes zu gewaehrleisten.

@ Kugellager regelmaeflig oelen!

@ Schrauben am Chassis auf festen Sitz pruefen, ggf. nachziehen!

@ Sperrwirkung des Freilauflagers testen, ob Sperrwirkung vorhanden
@ Alle Getriebezahnraeder regelmaessig reinigen!

Bl Pour augmenter la longévité de la boite de vitesse, suivre scrupuleusement les conseils suivants :

@ Lubrifier les roulements a billes aprés utilisation.

@ Vérifier régulierement le serrage des vis.

@ Vérifier régulierement le montage de I'axe de boite de vitesse.
@ Préserver de la poussiére les roulements a billes.

Il CONSEJOS PARA CONSEGUIR UN FUNCIONAMIENTO CORRECTO

@ Lubrique los rodamientos

@ Compruebe periddicamente los tornillos y apriete si fuera necesario

@ Compruebe regularmente si el oneway funciona correctamente. De no hacerlo, reemplace el eje o el rodamiento
@ Limpie las coronas para prevenir dafos.

35




@ HEH / — B/ C—VEREE L TV S— Y h58 D £ 7, 58— @ Iamm(FH) 3xiomm—@,
Note that some parts are not sold as spare parts! Shock Absorber N N
EXPLODED VIEW / EXPLOSIONSZEICHNUNG | i Eit il sind nioht als Ereatztele erhitich! StoBdamper mggg /
VUE ECLATEE / DESPIECE Attention! Quelques piéces ne sont pas a acheter comme pieces de rechange! Amortisseur

jAtencion! Algunas de las piezas no se venden por separado Amortiguador

(@MA303B 3x25mm(TF) [@Mao023
(092213 & &
\ 3x20mm(Cap) \ ’.\\J/ 2x8mm(TP)
Ro— 2x8mm(TP) ‘ . 3x10mm(TP) N TN A\ 97002
3mm | MAO1 -< RN
| @orooz  @FIIB—EN i1 @maots 3xamm *\ @MA055B
N > ! <
Sx12mm @92213—] IF137B—QI @@
T - 9N
o : P
> MA303B @ ®MmA079 e|‘ L 0®

\

MA333

\%r 3x12m

P )s.

-7 2x20m
& MA335 <
s
3x12mm(Cap) €)Wo202 N |
E E\
O AY
& N A \\; Shock Absorber

I
@

[Z]

Differential
Gear Differential
Différentiel
Diferencial

3x10mm

N %\ 2x10mm StoBdamper |
B N Amortisseur ! ! < 2.6x12mm(TP)
NG x10mm Amortiguador | ' ) (@ T <
I i} &
3x10mm(TP) ! ] 82273 3X3mmJ? {®MA339 5x4mm
@82273 ! N ®)MA019 j\ E)MA019
3x15mm(Cap) = | ] 3x12mm(TP)
% Eoers ° T Ty 92213 @wazo \y-®
‘ 1 1 -
@)MA337 @ MA336 3R S /?\/@’ ,/LJ BRGOOS
EMmAs31 3x12mm(TP)Jj/1<% s @ -8 @wasse BRGoos (8097037-16 : —
S 82276 ! [y o
9 ¥y, 3X15mm(C Smm ©)MA009B—C f MAO74 @Mass1 — @ BMAIIG (@maco2
S 1284 —8 Cr————
4 i 92696 / 3x12mm(TP) == AN
IF134 @)MA019 o o —

3mm A
MAozoMA020 o
=) A
3x3mm | [«

N e—3mm ~

I N SN

d \\ Q \\

N

3x10mm |
(Cap) [ @MA004R

3x45mm(Cap)

1G109B 6x13x1mm

[}
|
i i E R StoBdamper
: & o 3x10mm G Amortisseur
0w . 3x10mm (Cap) @Wasz0 he Amortiguador
(

TP) @
3x10mm(TP) @ IF54  4vamm
] MAO12 ¥
I

3x8mm(TP) —4§,

3x8mm(TP F/H)
@MA332 / MA333

©91284—4 g
3x15mm/&‘g

X @EN—VERBELTWEB A
No0.92304 HDT 7=V U—+—%
ERLTLREW,

Key No. @ are not available as spare parts.
Please purchase optional "N0.92304 HD
Air Cleaner" instead.

Die Teile @ sind nicht als Ersatzteile erhéltlich.
Bitte verwenden Sie dafir den Luftfilter mit der
Best.-Nr. 92304. \

Les pieces N° (@) ne sont pas vendues séparément. H—@)MAH402BK <
Pour les remplacer, se procurer le filtre a air, réf. 92304. / >

Las Piezas No. @ no se venden por separado.
Adquiera la pieza opcional No. 92304 Filtro Aire.

PR
- \
N

N %SXZOmm(Cap)
@i |
1
! LA43 / MA334B
\\\@BF{GOOS@ ', 7 THMAI4B G 1084

\\\\MA055BW B
N

N ! N i Ao
@i N IFW107GM G2 G)LA43 / MAS34B a
(B—®Fwio7am

BRG005 N . @

<
1
!

(
IF15(%

A

@)IFW53 @3)IFW110
ngP

| L
» ‘ﬁ“ - »
IFW136 (7x11mm)

@4)IFws54B

=N N - _—.“-
(E)—@F2226M NI < (I0)LA43 / MA334B

i -
@La43/ E—MA012 @@&

MA334B &y 3mm 3x22mm(Cap)

© Copyright 2018 KYOSHO CORPORATION / Z4EUTiREi e 5

3x20mm(Cap) @ IFW107GM
cmeeeens (392304 e eenennnn,

)MA336 4x12mm(Cap)
3x10mm(TP) MA073BKC N8 O axamm(FIH) % & @MA339 T
AN 3x8mm(F/H) o . : V&wmm(TP)
[V 52— o7 DS -
Differential 1 @ 5 \\\ 92703 ghorfg Absorber : <
i 1 ! I N i 3 ..
Dierentiel ! e Amortisseur 3
1 n .
— o ! ! i ] QK %—3x10mm Amortiguador Ax4mm ..
I
| ¢ 3x4mm(F/H) : )
1 o © ; .
| I~ 5 .,
Shock Absorber MA005 "

{1)MA303B  __
AY
{DMA303B .

3x12mm
(Cap)

MA335

BRG005

©scesssccsscsessccssecs

MAD CRUSHER readyset

36

37



9% / Exploded View / Explosionszeichnung / Eclaté / Despiece

77 %+ / Differential
Gear Differential / Différentiel / Diferencial

Sy

@®I1F101

<7AYKIYT >
< Front / Rear>

< Vorne / Hinten >
< Avant / Arriere >
< Delantera / Trasera >

@/4x4mm

D/@ 97037-14
g

3x10mm B EX

F/H Screw

SK Schraube

Vis F/H 3x10mm
Tornillo 3x10mm F/H

BRG005

%> )X— | Shock Absorber
StoBdémpfer / Amortisseur / Amortiguador

W5351GM

|
|
|
|
\

IFW140-02 68

¥ WB351GM% v /X—t v M

BENBRATIYVTIRETT,
(ES) B 855 (MAO75) DR 7YV
(56) BHRTT,
- G Springs included with W5351GM
.6mm T

Shock Set are black. Optional
MAQ75 springs are red color.

1
(==
e

= Die Federn sind im Dampfer-Set
—_ W5351GM sind schwarz. Otional
sind die Tuning-Federn MA-075

Elj/ 92213 in rot erhaltlich.

Les ressorts d'amortisseurs de
D > la référence #W5351GM sont noirs.
Les ressorts options #MAQ075
sont rouge.

\

2.6mm

Amortiguador W5351GM
sSOn negros.
Los muelles opcionales MA075

|
1
|
i Los muelles incluidos con el
1
|
1
| SOn rojos.

1

38




ARFIN—"J SPARE PARTS

% FOR JAPANESE MARKET ONLY.

VACRVE2 AR (F—No.&E AR | K ES =Y % AR (F—No.E AR | K E
Part Names Quantity (Fitk) Part Names Quantity (Fitk)
FIR=20 7.8mmERR—)L (M35 v 7/4A)
MAQO2| pifferential Hosing ® @x1 700 MA337| 7 gmm Flanged Ball (M3 Screw holes/4pcs) x4 500
SOy R AT ET T V3T =I%y Ry RYU=2) @ @ @ @ x 1
MAOO4F| Eront Hub Carrier X2 750 MAS339| inkage Set (MAD Series) ® x2 XXX
JYNTE+ VT 3x3mmt v hEX
MA0O4R Rear Hub Carrier x2 750 3x3mm Set Screw X 2
3ZAE—KY+ 7k JUTFRTaEY b
MAQO5| 3 Speed Shaft ® x1 500 MABO73| (v K& 5y v —) @x1 x6 6200
R - Clear Body Set 8 A ,
MAOOS| 5 S pood Gorn Set. @ 6) & @ x 1 1500 (MAD CRUSHER) S oo G 6
3AE—KALtvh 2x4mmiRy YAy 7 AL R
MAO07 3-Speed Cam Set WY RCHBx1 700 2x4mm Button Hex Screw X 2
3HER/N—F Y Ve 7h-l
MA008 3-Speed Spur Gear @ x1 700 Plastic Parts X 1 shot Decal X 1
NS BESRERT Y ~ @) 08 @ @) x 1
MA009B| Gonter Bulk Head @ x 1 600 |  |MAB403 g/ v H/%j " ]\;785 v —)| @8 @ x 2 10000
“ ompleted Body Set 089 (O 6 FH—
wnoto| ot it @x 500 (RedMAD GRUSHER) | () o1 5ot el X1
3AE=RABYZvyFNIL 2x4mmikg YAy I ZE R
MAOT1D| Clutch Bell (for 3-Speed) &) 6 6 x 1 3000 2x4mm Bution Hex Screw X 2
H—ReAN\—Y+ 7 bty k MAHA402( A =1 (779 7/XyRI 59 V012N
MAO12 Servo Saver Shaft Set 0RO Ex1 600 BK | Wheel (Black/MAD CRUSHER/2pcs) ®x2 1800
ATFT7IVTOZv oty LV (RXYRIZvIv—/2N)
MAO13B| Steering Crank Set OB @x1] 600 | |MAT402 Tire (MAD CRUSHER/2pos) | @ & x2 4000
7T —TL—hk Y—=)LRR7Y VY (8x16x5) 2A
MAO15 Under Plate ® x1 1000 BRG005 Shield Bearing (8x16x5) 2pcs ®x2 650
RSATFz—> Y—JLRRFU Y7 (6x12x4) 2A
MAO17| Brive Chain x 1 800 BRGO06| Shelq Bearing (6x12x4) 2pcs @ x2 1000
JL—FAhLtvhk S=LRRT V% (10x15x4) 2\
MAO19| Brake Cam Set x1 400 BRGO14| ghield Bearing (10x15x4) 2pcs X2 1200
AR FTYIIWNT—LAZ—(4N)
MA020 Chassis Joint Set x2 ([@x1 900 IF7 Knuckle Arm Collar (4pcs) @ x4 800
a—)L/\— T2T=ANy %Y (BIRAS/ VT ARZAR)
MA023 Roll Bar @ x 1 500 IF30-1 Differential Case Packing (5pcs/Non ashestos) ®x5 450
24T+ 75 (14L/TA) 6.8mm*Y N R—JL (2A)

MA024 Swing Shaft (114L/1pc) x1 600 IF54 6.8mm Taper Ball (2pcs) Bx2 300
ARLEPEY MY RTA=ALT 12y M) T7VvI7bhtv bk (13x16x0.1mm) X 2
MAOSOB| peyel Gear Set (for MAD FORCE readyset) @ DB x1 2500 IF101 | Differential Shaft Set X2 g (13x16x0.2mm) X 2 750

FyILT-LILRRYKT4=2 7—-) FIRNLEY ~
MAOS5B| nyckle Arm (L-RIMAD FORGE KRUISER) x1 700 | | IF102 | hiferential Bevel Set @x2 @@x4 400
2707y R e TR R RTA-2 TI-H-) FIT—2X
MAO71 | Sprocket Shaft (WAD FORCE KRUISER) X1 600 IF103 | pifferential Case @ @®x1 500
=834V My T (RyRT3=2 T 1=H-) 5xdmmtzy hEZ JL—%7127%
MAO72| Brake Joint Cup (MAD FORCE KRUISER) | €0 X 1 syamm Set Screw X 1| 700 IF133 | Brake Disk @ x2 550
MAOQ73| #4 K7L-h 207597/ KT1-R =¥~ TJL—F71 X0ty b
BKC | Sde Plte (2pcs/BlackMAD FORCE KRUISER)| ® X 2 3500 | | IF134 | Brake Disk Set x4 @x2 1200
Va4 >k (20mm/1A) 5x4mmtzy hEZ IF137 | B5iR T A
MAO074 Joint (20mm/1pc) x1 Sxdmm Set Screw X 1| 600 -1 Vibration Protection Rubber x4 200
FYR=27J 7 (8-15/L=T5/2\) Y= v 7k (L=95/TA)
MAO75| ghock Spring (8-1.5/L=75/2pcs) | & X 2 1200 IF143B| Center Shaft (L=95/1pc) x1 450
MAO76| U75vIt-27- (77939 K7 1= 7)—¥-) JAYRRA—ILY¥ TR
BK | Rear Shock Say [BckMAD FORCE KRUIgER) | B X 2 800 IF150 | Front Wheel Shaft @x2 800
ANTY =Ry RT2=2 7% -) IF222 | KA =L Fy N AV XU 7[4N)
MAO77| Syt Bar (MAD FORCE KRUISER) | &2 X 1 700 GM | Wheel Nut (Gunmetal/dpcs) | @ X 4 700
KRy I Ay Ty K71=R 7—=F—fF17) < 75— (RY v 1/MPIRS)
MAO79| Ragiy Box Set (VAD FORCE KRUISERIF17)| (& X 4 900 | |IF242B| ppisfier (Polish/MP9 RS) x1 7200
24 V597 | (L=845/2\/BS45) 3 =7—JL K (MP9 RS/NEO RACE SPEC)
MAO81| Sying Shaft (L=84.5/2pcs/BS45)| ) X 2 600 | |IF243B| ypanifold (P9 RSINEO RACE SPEC) | & X 1 2400
IYIUNIYMTYRT =2 7 =Y~ /KE2E) VYAV yF7=Y (1AMPTT7/ST-RR)
MAOB2| &y ount (MAD FORCE KRUISERYor Ke25) | &) X 2 600 IF351 | Siicane Switch Boots (1pcsMP777/ST-RR)| 20 X 1 500
A ARy 7 2ty k (FO-XX) 3PCUZvFRATY > (1.00)
MA301| Receiver Box Set (FO-XX) x 1 x4 900 IFW53| 3pC Clutch Spring (1.00) x3 400
KoNi= K7 139y by by £y Y=2F0X) | @0 @2 @ @ PCT7A A=ty b (G + 7 NBTAIFWE4)
MA303B)| gymperBocy MountSet (AD Series FO-XX) | T @ 0By x 1 00 X 4 | 1200 | - |IFWS54B) aoccyuhee Nut for SG-ShatpeiFwsd) | 9 X 1 400
6.8mmERY ~ IFW107| iRA —JL\T (HY A5 U5 [4N) Sxdmm £ A
MA305 6.8mm Pivot Wx4 900 GM | Wheel Hub (Gunmetal / 4pcs) W x4 5x4mm Set Screw 1100
SN—=Tvatwy bk (FO-XX) 3PCT7 4 mR+1—)L(¢$34)
MA306| Rybber Bush Set (FO-XX) @x6 900 | |IFW110| 3p¢ Fiywheel (¢34) x1 1500
Uy 7=bty N (XyRITyI7-) 3PCPIVZIUZYFTa—
MA331| i Arm Set (MAD CRUSHER) | &) @ @ & @ @ x 1| 1200 |  |IFW136| 3pC Ajuminum Clutch Shoe | % X3 1500
27—ty M (XYRITYYv—) ) T74RA=)T7=\=aLy hv
MA332| giay Set (MAD CRUSHER) | @ W@ x1| 900 | |IFW143| 510 vneel Tapered Collet Set |2 X 1 450
A=AV RYRIZvIv—)| @) @ @ TEN\IYYT (7 7—/GT/GT26)
MAS33| Wheelie Tire (MAD CRUSHER) | &%) @) x 1 1400 IG107 | {5t Housing (INFERNO GT/GT26)| &V X 1 2500
ETEYYY | o 32mm¥vy7ER QAE=RETty b (43T-46T/4 77~ /GT/6109)
E7 Exring X © 3xt2mm Cap Screw 2 IG1098 2-Speed Gear Set (43T-46T/Inferno GT/IG109) x1 @x2 700
277Uv70y ey Ry EI5y97-)[ @ @ @ @ x 1 AFy7EvEy N 10NIZAYT7-))
MAB34B| Steering Rod Set (MAD CRUSHER) | () @ @) x2 @0 x8 | XX IH36 | S1ap Pin Set (10pcs/Mini Inferno) | & 10 200
S7INOYREY R (FYRTFyYv=)| @) x 2 4x20mmey hER A5 y0 7 (28L20A Y 77—/ 5T)
MASS35] | ateral rod Set (MAD CRUSHER) | (3) x 4 4xe0mm SetScew X 4| 800 18010 | gyingshaft (128Li2pcs/inferno ST) | @ X 2 900
L — e -
VAS36 78mmERR—IL ($3R/4N)| @, 4 500 150518 | BELS > 7 (150cc/ST-RR/GT3) | @ 4 2000

7.8mm Flanged Ball (3mm Hole/4pcs)

Fuel Tank (150cc/ST-RR/GT3)

39




ARFIN—"J SPARE PARTS

% FOR JAPANESE MARKET ONLY.

VACRVE2 AR (F—No.&E AR | K ES =Y % AR (F—No.E AR | K E
Part Names Quantity (Fitk) Part Names Quantity (Fitk)
FIR=20 7.8mmERR—)L (M35 v 7/4A)
MAQO2| pifferential Hosing ® @x1 700 MA337| 7 gmm Flanged Ball (M3 Screw holes/4pcs) x4 500
SOy R AT ET T V3T =I%y Ry RYU=2) @ @ @ @ x 1
MAOO4F| Eront Hub Carrier X2 750 MAS339| inkage Set (MAD Series) ® x2 900
JYNTE+ VT 3x3mmt v hEX
MA0O4R Rear Hub Carrier x2 750 3x3mm Set Screw X 2
3ZAE—KY+ 7k JUTFRTaEY b
MAQO5| 3 Speed Shaft ® x1 500 MABO73| (v K& 5y v —) @x1 x6 6200
R - Clear Body Set 8 A ,
MAOOS| 5 S pood Gorn Set. @ 6) & @ x 1 1500 (MAD CRUSHER) S oo G 6
3AE—KALtvh 2x4mmiRy YAy 7 AL R
MAO07 3-Speed Cam Set WY RCHBx1 700 2x4mm Button Hex Screw X 2
3HER/N—F Y Ve 7h-l
MA008 3-Speed Spur Gear @ x1 700 Plastic Parts X 1 shot Decal X 1
NS BESRERT Y ~ @) 08 @ @) x 1
MA009B| Gonter Bulk Head @ x 1 600 |  |MAB403 g/ v H/%j " ]\;785 v —)| @8 @ x 2 10000
“ ompleted Body Set 089 (O 6 FH—
wnoto| ot it @x 500 (RedMAD GRUSHER) | () o1 5ot el X1
3AE=RABYZvyFNIL 2x4mmikg YAy I ZE R
MAOT1D| Clutch Bell (for 3-Speed) &) 6 6 x 1 3000 2x4mm Bution Hex Screw X 2
H—ReAN\—Y+ 7 bty k MAHA402( A =1 (779 7/XyRI 59 V012N
MAO12 Servo Saver Shaft Set 0RO Ex1 600 BK | Wheel (Black/MAD CRUSHER/2pcs) ®x2 1800
ATFT7IVTOZv oty LV (RXYRIZvIv—/2N)
MAO13B| Steering Crank Set OB @x1] 600 | |MAT402 Tire (MAD CRUSHER/2pos) | @ & x2 4000
7T —TL—hk Y—=)LRR7Y VY (8x16x5) 2A
MAO15 Under Plate ® x1 1000 BRG005 Shield Bearing (8x16x5) 2pcs ®x2 650
RSATFz—> Y—JLRRFU Y7 (6x12x4) 2A
MAO17| Brive Chain x 1 800 BRGO06| Shelq Bearing (6x12x4) 2pcs @ x2 1000
JL—FAhLtvhk S=LRRT V% (10x15x4) 2\
MAO19| Brake Cam Set x1 400 BRGO14| ghield Bearing (10x15x4) 2pcs X2 1200
AR FTYIIWNT—LAZ—(4N)
MA020 Chassis Joint Set x2 ([@x1 900 IF7 Knuckle Arm Collar (4pcs) @ x4 800
a—)L/\— T2T=ANy %Y (BIRAS/ VT ARZAR)
MA023 Roll Bar @ x 1 500 IF30-1 Differential Case Packing (5pcs/Non ashestos) ®x5 450
24T+ 75 (14L/TA) 6.8mm*Y N R—JL (2A)

MA024 Swing Shaft (114L/1pc) x1 600 IF54 6.8mm Taper Ball (2pcs) Bx2 300
ARLEPEY MY RTA=ALT 12y M) T7VvI7bhtv bk (13x16x0.1mm) X 2
MAOSOB| peyel Gear Set (for MAD FORCE readyset) @ DB x1 2500 IF101 | Differential Shaft Set X2 g (13x16x0.2mm) X 2 750

FyILT-LILRRYKT4=2 7—-) FIRNLEY ~
MAOS5B| nyckle Arm (L-RIMAD FORGE KRUISER) x1 700 | | IF102 | hiferential Bevel Set @x2 @@x4 400
2707y R e TR R RTA-2 TI-H-) FIT—2X
MAO71 | Sprocket Shaft (WAD FORCE KRUISER) X1 600 IF103 | pifferential Case @ @®x1 500
=834V My T (RyRT3=2 T 1=H-) 5xdmmtzy hEZ JL—%7127%
MAO72| Brake Joint Cup (MAD FORCE KRUISER) | €0 X 1 syamm Set Screw X 1| 700 IF133 | Brake Disk @ x2 550
MAOQ73| #4 K7L-h 207597/ KT1-R =¥~ TJL—F71 X0ty b
BKC | Sde Plte (2pcs/BlackMAD FORCE KRUISER)| ® X 2 3500 | | IF134 | Brake Disk Set x4 @x2 1200
Va4 >k (20mm/1A) 5x4mmtzy hEZ IF137 | B5iR T A
MAO074 Joint (20mm/1pc) x1 Sxdmm Set Screw X 1| 600 -1 Vibration Protection Rubber x4 200
FYR=27J 7 (8-15/L=T5/2\) Y= v 7k (L=95/TA)
MAO75| ghock Spring (8-1.5/L=75/2pcs) | & X 2 1200 IF143B| Center Shaft (L=95/1pc) x1 450
MAO76| U75vIt-27- (77939 K7 1= 7)—¥-) JAYRRA—ILY¥ TR
BK | Rear Shock Say [BckMAD FORCE KRUIgER) | B X 2 800 IF150 | Front Wheel Shaft @x2 800
ANTY =Ry RT2=2 7% -) IF222 | KA =L Fy N AV XU 7[4N)
MAO77| Syt Bar (MAD FORCE KRUISER) | &2 X 1 700 GM | Wheel Nut (Gunmetal/dpcs) | @ X 4 700
KRy I Ay Ty K71=R 7—=F—fF17) < 75— (RY v 1/MPIRS)
MAO79| Ragiy Box Set (VAD FORCE KRUISERIF17)| (& X 4 900 | |IF242B| ppisfier (Polish/MP9 RS) x1 7200
24 V597 | (L=845/2\/BS45) 3 =7—JL K (MP9 RS/NEO RACE SPEC)
MAO81| Sying Shaft (L=84.5/2pcs/BS45)| ) X 2 600 | |IF243B| ypanifold (P9 RSINEO RACE SPEC) | & X 1 2400
IYIUNIYMTYRT =2 7 =Y~ /KE2E) VYAV yF7=Y (1AMPTT7/ST-RR)
MAOB2| &y ount (MAD FORCE KRUISERYor Ke25) | &) X 2 600 IF351 | Siicane Switch Boots (1pcsMP777/ST-RR)| 20 X 1 500
A ARy 7 2ty k (FO-XX) 3PCUZvFRATY > (1.00)
MA301| Receiver Box Set (FO-XX) x 1 x4 900 IFW53| 3pC Clutch Spring (1.00) x3 400
KoNi= K7 139y by by £y Y=2F0X) | @0 @2 @ @ PCT7A A=ty b (G + 7 NBTAIFWE4)
MA303B)| gymperBocy MountSet (AD Series FO-XX) | T @ 0By x 1 00 X 4 | 1200 | - |IFWS54B) aoccyuhee Nut for SG-ShatpeiFwsd) | 9 X 1 400
6.8mmERY ~ IFW107| iRA —JL\T (HY A5 U5 [4N) Sxdmm £ A
MA305 6.8mm Pivot Wx4 900 GM | Wheel Hub (Gunmetal / 4pcs) W x4 5x4mm Set Screw 1100
SN—=Tvatwy bk (FO-XX) 3PCT7 4 mR+1—)L(¢$34)
MA306| Rybber Bush Set (FO-XX) @x6 900 | |IFW110| 3p¢ Fiywheel (¢34) x1 1500
Uy 7=bty N (XyRITyI7-) 3PCPIVZIUZYFTa—
MA331| i Arm Set (MAD CRUSHER) | &) @ @ & @ @ x 1| 1200 |  |IFW136| 3pC Ajuminum Clutch Shoe | % X3 1500
27—ty M (XYRITYYv—) ) T74RA=)T7=\=aLy hv
MA332| giay Set (MAD CRUSHER) | @ W@ x1| 900 | |IFW143| 510 vneel Tapered Collet Set |2 X 1 450
A=AV RYRIZvIv—)| @) @ @ TEN\IYYT (7 7—/GT/GT26)
MAS33| Wheelie Tire (MAD CRUSHER) | &%) @) x 1 1400 IG107 | {5t Housing (INFERNO GT/GT26)| &V X 1 2500
ETEYYY | o 32mm¥vy7ER QAE=RETty b (43T-46T/4 77~ /GT/6109)
E7 Exring X © 3xt2mm Cap Screw 2 IG1098 2-Speed Gear Set (43T-46T/Inferno GT/IG109) x1 @x2 700
277Uv70y ey Ry EI5y97-)[ @ @ @ @ x 1 AFy7EvEy N 10NIZAYT7-))
MAB34B| Steering Rod Set (MAD CRUSHER) | (5) @ @) x 2 (0 x8 | 30 IH36 | S1ap Pin Set (10pcs/Mini Inferno) | & 10 200
S7INOYREY R (FYRTFyYv=)| @) x 2 4x20mmey hER A5 y0 7 (28L20A Y 77—/ 5T)
MASS35] | ateral rod Set (MAD CRUSHER) | (3) x 4 4xe0mm SetScew X 4| 800 18010 | gyingshaft (128Li2pcs/inferno ST) | @ X 2 900
L — e -
VAS36 78mmERR—IL ($3R/4N)| @, 4 500 150518 | BELS > 7 (150cc/ST-RR/GT3) | @ 4 2000

7.8mm Flanged Ball (3mm Hole/4pcs)

Fuel Tank (150cc/ST-RR/GT3)

39




IN—Y %

Part Names
AR—=ILZY K 58¢ (12 A)

ANTF7IN—"J SPARE PARTS

A& (F—No.& A%
Quantity

K E A
(BiiR)

% FOR JAPANESE MARKET ONLY.

=YY%
Part Names
HDIZ7—7YU—+—

| AZA (F—No. & A%

Quantity

KA
(BiiR)

Fuel Tube (24x6x1000mm)

LA43 | 5 gmm Ball End (12pcs) | @ 12 800 | |92304 | 1 ajr Cleaner ®x1 800
0T Ouring (Pa/om 10pes | @ x 10 200 | |92515 | Uitar Joim Pips (or 5113pes)| 19 % 2 1000
ORGOS| iicons O-rng (holorange) 15pes| © X 15 400 | 92638 | §10 b (1opos) @x 10 200
wozoe| §8 2T I L STON 6 x 10 700 | | 92696 | 3 ik Pad iopcs) 2| @ x2 300
NG| AR oo e e | 9200 | 92709 e siay pcs) | 2

(UNEQMAD SeresiFoxx) | mitox2 Hrmil 2 92985 | 14t g o o) | 0 %4 400
1284 Elﬁﬁggﬁ’&g‘b) € x 8 200 96772 1gilg;((%.ygnwnysﬁirsnugéﬂsom @x10 450
o 2 U W 0| oo SEOTMLLEL, |0
1708 | 3lor Antenna (lackitpos) | @ X4 Aanr cap™ | 500 | |96775 | X0 2 ipes) | @10 300
& s SN EEp o
o KESFE e | (o] G515 A
7405 | & Glow Pug (74604 | X 800 | |97004 | &yt Boring (1poiL70) | & @ x 1 600
oo S 7 EER e e il 2 o s T
o B ot S 550 0 | [ B A s
82142 | Gutch (Synenstor Recenr 1 3pm)| 20 500 | | 97045 yiicr Gaskol (2126 Claseipes)| B * 5 1200
82273 | L0 KS-5081 0NN | B4 wintonarm 1| 8000 | 7052 | g 8T R o ey | ©x8 400
82276 &Rgﬁm;lé;zt ér;:s()zm BBx2 500 =B —VERLTWVAN—YABD ET, 2088, RE/—YREFEASNTVET,
92213 HRELF 1 — 7 (2.4x6x1000mm) @x 1m 200 Note that some parts are not sold as spare parts! / Einige Teile sind nicht einzeln erhaeltlich!.

Attention ! Certaines pieces ne sont pas vendues au détail. / Algunas piezas no se venden por separado.

=Y %
Part Names

AR
Description

K E i
(BiiR)

A7 3>I—Y OPTIONAL PARTS

=Y %
Part Names

AR
Description

K E A
(BiikR)

40

3PC Flywheel Nut
(For SG-Shaft/1pcs/IFW54)

engines from other
manufacturers.

MRZ7 1LY — BRSO RSORIE Ty MOV oo IF350 | EV TV IR—RT IV T |68 &55if, 1100
Fuel Tank Filter Stops impurities from entering fuel tank -716 | (S/7)L—/7-1.6/L=70) instead of 9.
LSD ¥ VAL LSD v HEA AL Big Shock Spring FUR—tyT 1 VI

92201 | TGD Gear Oil For TCD Gear 1200 (S/Blue/7-1.6/L=70) For Shock setting

IF348 | Ev IV IK—ZATU VT | @8 &%, IF350 | Ev I 5 Y IK—Z2 TV |68 &%,

-916 | (M&L/L v K/9-1.6/L=95) |instead of €. 1200 814 | (S/2U—=>/8-1.41L=70) instead of €. 1100
Big Shock Spring FYIN—t v T 1T Big Shock Spring YN~y T 1T
(M&L/Red/9-1.6/L=95) For Shock setting (S/Green/8-1.4/L=70) For Shock setting

IF348 | Ev 7 F Y IRN—RTF IV T |6 &k, 1200 IF350 | Ev 75V IR—A TV VT | @ &5k, 1100

-1014 | (M&L/Z A + 7)L—/10-1.4/L=95) | instead of 8. -816 | (S/Z4 b —>/8-1.6/L=70) | instead of ).

Big Shock Spring Bty TS Big Shock Spring B )=ty T4
(M&L/Light Blue/10-1.4/L=95) Fo?shock/e:gtgng i (S/Light Green/8-1.6/L.=70) Fo?Shock/sgttTng i

IF348 | Ev /5 Y IN—T7UV T |6 exi, IF350 | Ev 5V IK—X TV |69 Xk,

-1016 | (M&L/7JL—/10-1.6/L.=95) | instead of €. 1200 -916 | (S//X—7)L/9-1.6/L=70) instead of €. 1100
Big Shock Spring B N—ty T VT Big Shock Spring FUN—tvT 4 VI
(M&L/Blue/10-1.6/L=95) For Shock setting (S/Purple/9-1.6/L=70) For Shock setting

IF348 | Ev 75V IN—2TF U7 |6 &%, 1200 IF350 | EV T 5V IR—2 70U VT |60 &t 1100

-1114 | (M&L/Z'Y —>/11-1.4/L=95) | instead of 9. -1016 (S//‘I’S\U'f l;/1 0-1.6/L=70) instead of 9.

Big Shock Spring FUR—tyT 1 VI Big Shock Spring FUR—tyT 1 VI
(M&L/Green/11-1.4/L=95) For Shock setting (S/White/10-1.6/L=70) For Shock setting

IF348 | Ev 5V IN—XTUV T |60 Xk, 1200 IF350 | EV I VIN—RTIVT | @) ek, 1100

-1116 | (M&L/Z4 b 7Y —>11-1.6/L=95) | instead of 68). -6514 I(38/ 37h I/k— S/6.5-1 4/L=70) |instead of .

Big Shock Spring TN~y TV ig Shock Spring TR~y T 1 VI
(MBL/Light Green/11-1.6/L=95) | For Shook setting & (S/Gray/6.5-1.4/L=70) For Shook setting

IF348 | Ev o5V k—RT7U VS |60 &k, 1200 IF350 | Ev 5V IN—2TU> T |60 &5, 1100

-1216 | (M&L//X—7)L/12-1.6/L=95) | instead of 68). -7514 éS/;LI/ ?g /7.5-1.4/L=70) | instead of 8.

Big Shock Spring Bty T4 ig Shock Spring FYN—tyTF 1V TH
(M&L/Purple/12-1.6/L=95) For Shock setting (S/Orange/7.5-1.4/L.=70) For Shock setting

IF348 | EY I F V=TI > |68 &5, 3PCY v FRTUVT (1.10) |@0) XM 1597897 (V7R

-1316 | (M&L/7R 7 1/13-1.6/L=95) | instead of €. 1200 | |IFWS3H| 3pG Clutch Spring (1.10) instead of @6). For Clutch setfing| 400
Big Shock Spring TYNR—ty T4V IH 3PCTUS Y FARTUT(0.95)| @0 &5t 1797974 V9R
(M&L/White/13-1.6/L=95) For Shock setting IFWS3M| 3pC Clutch Spring (0.95) instead of @6). For Clutch seting|  #00

IF350 | Ev I 5V I\—ZA TV T |68 &%, 3PCU SV FRAT U2 (0.90) | @) &3 17vFtyT (V78

714 | (SI54 + 7 )L—/7-1.41L=70) |instead of €. 1100 | |IFWS3S| 3pC Clutch Spring (0.90) instead of @9). For Clutch setting| 400
Big Shock Spring TR~y F 1 BPCTTAMA—ILF VN | BT I ERBLLE
(S/Light Blue/7-1.4/L=70) For Shock setting IFW54B| (SG< + 7 k F3/1 A/IFW54) | Required for installing | 400




A7 3>I—Y OPTIONAL PARTS * FOR JAPANESE MARKET ONLY.

VA E2
Part Names

AKA77t%')—

A

Description

e
(BiiR)

AKA ACCESSORY

AKA98101

VA E2
Part Names

IN—Y % S Y FE =YY% AR T
Part Names Description (Fitk) Part Names Description (Fitk)
IFW117| LSDF Y 1 )L LSDEVEHERA L R—=)LI Y R(5.8mm/ \—R /12 \)| @0 & 55ife,
-01 | TCD Gear Oil For TCD Gear. 500 LA43H| Ba|l End (5.8mm/Hard/12pcs) | instead of (0. 600
SP7L—F%F 27 AEREDTL—F7 1 27 G4V (4 > F—fF/2AJFO-XX)| &b TR,
IFW122| Sp Brake Disk Highly polised Brake Disk. 1800 MA304| Tire (2pcs/FO-XX) Use together. 3800
IFW328| 7if = JL/\7 & 33, AEA | 4400 MAH301| 1A —)L(TZ v 7 /2 A /FO-XX) 1200
GM \(llv/hj] /IXI-//: Ub‘y'7 JST-RR Evo/4 £y 1) | instead of (). 4 pcs. BK | Wheel (Black/2pcs/FO-XX)
ee’ Hu TA RKL Y RRA—=LNT MAH401| KA =)L(ZIUN=Xy¥ /Ly R/ | AbETER.
(L/Gunmetal/ST-RR Evo/4set) | wide Tread Wheel Hub. SMR |24 /%y E77=2 7l—5—20) | Use together. 2800
3PCHD LSS5 wFS 21— & 5, Wheel (Silver Plating/Red/2pcs/
IFW339| 3pC HD Aluminum Clutch Shoe | instead of @. 1600 MAD FORCE KRUISER 2.0)
IFW472| RA=LFy h (F—faNEL =3 U[)| @ & it MAH401| "1 =)L (Y )LA=Xv* /IO~ /
1300 : : 2800
BL | Wheel Nut (Blue/4pcs/for Serra’uon) instead of (%). SMY |2A/XyRTA=Z 7)—%—20)
IFWA72| A= Fy k(Y X5 AN L=y 3 Vi) | (B & 5cita, Wheel (Silver Plating/Yellow/2pcs/
GM | Wheel Nut (Gunmetal/4pcsifor Serratlon) instead of (. 1300 MAD FORCE KRUISER 2.0)
IFW472| A=y b (L RANEL =Y 3 V)| ) & it 4% (LR/ YR =2 F)b——20)
R | Wheel Nut (Red/pcs/for Serration)| instead of @. 1300 | |MAT401| Tjre (| RIMAD FORCE KRUISER 2.0) 4000
IS106 | Ev 75V I\—2TF V>0 |69 &5, 1100 MAH402| i -L@ET -V 2 N3y R)7990-)| (B & 5etta. 2000
-814 | (M/Z4 k7 )L—/8-1.4/L.=84) | instead of ). KG | Wheel (F Green/2pcs/Mad Crusher)| instead of (5.
Big Shock Spring TUR—t T4V 70 MY§-12/=41Ly 77+ (MADFORCE/FO-XX)| (16), 080 & 3,
(M/Light Blue/8-1.4/L=84) For Shock setting MAWO6| £t C-Universal Shatt (VIAD FORCEFFO-XY) | instead of (16),08). 3200

IS106 | EY T T VIN—RT U T | @9 &35, Y 5-12)t=F137 7 h (MADFORCE/FO-XX)| (16)., 08 & Kk,

-816 | (M/7JL—/8-1.6/L=84) instead of 6. 1100 | |MAWO17| gear C-Universal Shaft (MAD FORCEIFO-XX) | instead of (6),(5). 3200
Big Shock Spring FYN—tyT VTR PBRA 137y b2\ MADFORCEFFO-XX) | 5> /X—t v k 2 AAD
(M/Blue/8-1.6/L=84) For Shock setting MAWO18| pag 0 shack Set (2pesMAD FORCEFFO-XY) | Includes 2pcs Shock Set | 6800

1S106 | EV I TV IN—RT UV T | @8 &5k, =124 27507 ey b MADFORCEFOXX) | (38).44D. (40 & 55H8,

-914 | (/&Y —>//9-1.4/.=84) instead of 69). 1100 | |MAWO19] sz Swing Shatt Set (VIAD FORCEFO-XX) | instead of (@,),@. | 4800
Big Shock Sprin 5 1) — “ >
(M/Green’s-1.4/L=84) Por Shook seting wawozol GO 12 S T | LR P S ae | 8000

1S106 | EVF G Y N— X T V77 =, CNC Wheelie Tire set High precision machined aluminum,

_8916 (M/%aﬁ\ Iy /9_1J_ 6/LZS4) te;:j}%)f . 1100 (MAD series/FO-XX) most suitable for dress-up
Big Shock Spring FUN—tyF 1 VIR CNC 725 —A—R Ty —OEBR%EA— K
(M/Light Green/9-1.6/L.=84) | For Shock setting MAWO21| (355 X % MAD 1) —X /FO-XX) | Guard for center drive train | 3200

IS106 | Ev 7 F Y IX\—2T U7 E5HR, CNC Underguard MAWO024 & B FaRA]

1016 | (M//X—7JL/10-1.6/L=84) | instead of €. 1100 (Gunmetal/MAD Series/FO-XX) | Gannot install with MAW024
Big Shock Spring FYN—t T 1V AWS Y \—=Yavtv k [4wsikgaty ~
(M/Purple/10-1.6/L.=84) For Shock setting MAWOZ3| (T k55 v —) Parts set for 4WS 2700

1S106 | EVHZ G Y IS—RTY 5 69 &5, 4WS Conversion Set MAWO024 & #tFE7RE]

-1116 | (MR 7+ ~/11-1.6/L=84) | instead of €. 1100 (Mad Crusher) Cannot install with MAW024
Big Shock Spring Y~y T 1V ZFESAF—E vk BHOO—)LEF
(M/White/11-1.6/L.=84) For Shock setting MAWO4 (2 K 5y v —) Control the roll of chassis | 4500

IS106 | EV I TV R=RT U7 e Stabilizer Set MAWO021/023 & $tFIR

-359461 (I\/I// ?7/'17/— /7.5-1 .47L=g4) teﬁ%f €. 1100 (Mad Crusher) Cannot instaﬂ with MAWE%E
Big Shock Spring FUR—t v T4 VI CNC 713797 b 7=h(MAD Y= FOXX)| 7 )L S HIMIs T ra ks
(M/Gray/7.5-1.4/L=84) For Shock setting MAWO25| (NG Alminum Knuckle Am (MAD series/FO-XX) | High precision machined aluminum 6500

IS106 | EV O F Y IR—R T UV Y &3, AF-NO-LA-RvEI7vYr-B)| RLRT v FiciE

-8514 | (M/ AL >3 /8.5-1.4/.=84) | instead of 9. 1100 MAWO27| \yelded Steel Roll Bar(Mad Crusher) | Most suitable for dress-up 3500
Big Shock Spring FUNR—tyF1 VIR N7 T —RF—RILY— Y 75— %RRICEE
(M/Orange/8.5-1.4/L=84) For Shock setting VZ086 | \ufier Stay Holder Trouble free exhaust pipe holder.| 400

IS106 | Ev T HYIR—RTVVT  |@ &%k, 6.8mm/\—RAR—JL(BA) |6) &zt

-9514 | (M/ ¥ TO— /9.5-1.4/L=84) | instead of €. 1100 | [W0202H| & 8mm Hard Ball (5pcs) instead of 6. 700
Big Shock Spring FYNR—tyF VIR
(M/Yellow/9.5-1.4/L.=84) For Shock setting

% FOR JAPANESE MARKET ONLY.

P

Description

s 7E
(BiiR)

akaadonn) AKA 8- BRI (17108178 /4~ 8 ) 500 AKAT ¥+ (XL) AKAOTAD TS0V o0
AKA TIRE MOUNTING BANDS 1:8/1:10 (8PCS) XL | AKA Short Sleeve Black Shirt (XL)| T-Shirt With AKA Logo
akaions] AKA TRA =L Ty R LY F (T7mm) 0800 | [AKASBION AKA T S (XXD) AKAITAD T S|,
17MM WHEEL NUT WRENCH XXL | AKA Short Sleeve Black Shirt (XXL)| T-Shirt With AKA Logo
AKA 51 VI8 F(2/25/3/35/4/45mm) AKA R—ZR—)LF+ v 7 (BK)
AKAO007) AKA MULTI-TIP TIRE PUNCH 1200 | (AKA9B102 AKA Baseball Cap (Black) 3800
AKA98101| AKA T =+ Y (L) AKAOTIAD T4 Y[ 50 akagazot| AKA ARy —FH—IL(L) AVIFINRTIN—| o0
L AKA Short Sleeve Black Shirt (L) | T-Shirt With AKA Logo AKA Sponsor Decal Sheet (Large)| Original Sticker
AKA%B101| AKA T S v (M) AKAOTAD TS0 Y| o0 [ aacgans] AKA YILF 5 7 M 343x610mm)
M | AKA Short Sleeve Black Shirt (M) | T-Shirt With AKA Logo 98303 AKA MEDIUM CINCH SACK 900
AKA98101| AKA T &+ Y (SM) AKAOTIAD T30 Y| o0 AKASB304 AKA Y ILF 5w L(#) 508x762mm) 1000
S | AKA Short Sleeve Black Shirt (SM) | T-Shirt With AKA Logo AKA LARGE CINCH SACK

41




=Y %
Part Names
SPFA7TyI)—<—

Ra
Description
T4 DN NEREET ICER

K E il
(HiiR)

ACAVE4
Part Names
KRF 27 Y LA RUARTA Ay 5= h—7

AFS
Description
RYART 1 BN\Y I

K E il
(BiiR)

KRF Stainless PC-Body Scissors Straight

Scissors for PC-body.

Fuel Bottle 500cc

For quick refueling.

36219 | 5p Knife Edge Reamer Tool for making holes on bodies. 1800 36262 | KRF Stainless PC-Body Scissors Curve | Scissors for PC-body. 500
30219P| S chfe Edge Peamer Pius. | 01 2000 | 180165 | Gogairenen (3 57 01.010mm)| induces spare plig holder| 900

i et Sepsy 009518| o e 7T |Gt AL TR 500
36261 KRF A7 YLARUDRT (v = ARL=N | RYU HRF « BIAY 2 500 96424 7 1 —TJLIRY 7 500cc AE—F 1 —BIGEDRIRE | e

jJ 7"( ‘y_)l/ YUICH KANAI TOOLS % FOR JAPANESE MARKET ONLY.

42

ZNENEY NORRTENHDET,
There is a bit single article of a spare.

ACNE AP e FE il =Y % RAE Y FE il
Part Names Description (Fi¥R) Part Names Description G
vkwoo1| 2 L= hU—X—($3.05) | SmmR* v v TEEY—IL | 5a0, YKWO020| KANAITOOL 6L 7 K74/1—(20mm)| 3mmAy 7 ZAEZABY =L | 4a0y
Straight Reamer (3.05) Smooth gaps 3mm holes. B KANAI TOOL Hex Wrench Driver (2.0mm)| Tool for 3mm Hex screw
YKW002 AML—=KhU—=T—(¢4.05) | 4mmRFry T@EY—IL 2800 ZnZEhEy NORRTDHDET,
Straight Reamer (4.05) Smooth gaps 4mm holes. There is a bit single article of a spare.
YKWO003| KANAITOOL ¥4 F AR 74 /8= (6mm)| #n2nty OBRENHD %Y, 2200 YKW020| KANAITOOL 6 &L Y F K74\~ | 3mmAv 2 ZEZXRY—IL 2300
B KANAI TOOL Screw Driver (Flat/6Bmm) | There is a bit single article of a spare. TC | 20mm/FH>I—h) . Tool for 3mm Hex screw
YKW004| RANATTOOL 77 A 50/t (4mm/ 07| Zn#nes NoBEEDBDET. | o000 KANAI TOOL Hex Wrench Driver | znznt'y hoggsnsn£d,
B | KANAITOOL Screw Driver (Flati4mmiLong) | There is a it single article of a spare. (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKWO005| KANAI TOOL ¥4+ AR 74/t~ (3mm/OVY)| #hznty OBERENBD T, 1700 YKW020 | KANAITOOL fi=Jbif ¥k K74 /=(20mm) | 3mmAw & ZE ZBY—IL 2200
B KANAI TOOL Screw Driver (Flat/3mm/Long) | There is a bit single article of a spare. BPB | KANAITOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw
YKW006| KANAI TOOL 772 R 74 /t—(No.1)| 3~4mm 75 ZE 2BV —IL 2100 nzEhEy NORRTDHDET,
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw There is a bit single article of a spare.
neEnty NORRTDHDET, YKWO025| KANAITOOL 6 &L v F R74/8=(25mm)| 3mm=* + v & ZBY—IL 1800
There is a bit single article of a spare. B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
YKWO007| KANAI TOOL 77 AR 74 /t—(No.2)| 2~2.6mm75 A ZBY—L 2200 ZNENEY NOERTNHDET,
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw There is a bit single article of a spare.
FNENEY MOBRTNHDET, YKWO25 KANAI TOOL =)ifiq ¥ M K54 1t~(25mm) | 3mm ¢ TEZBY—Ib| 550
There is a bit single article of a spare. BPB | KANAI TOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw
YKWO08 TERA—ILLYFA/8HAX)| Ra—ILFy hBY—IL 3200 ZNENEY NOBEEN BN ET,
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut There is a bit single article of a spare.
YKWO11 ZIXF(5.5-7.0) 1600 YKW030| KANAITOOL 6 &L V¥ K74 /8=(3.0mm)| 4mm=+ v 7E XY —IL 1900
Spanner (5.5-7.0) B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
ZJXF(6.5-8.0) ZNENEY NORRTNHNET,
YKWO12 Spanner (6.5-8.0) 1600 There is a bit single article of a spare.
YKWO15| KANAITOOL 6L > 7 K 54 /8= (1.5mm) | 3mmt k EZAY—IL | o0 YKWO30| KANAI TOOL =)fiq ¥ M K54 1t~(30mm) | Amm* ¢ v TEZMY—Ib| 5o
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
NENEY NORRTENHDET, NENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO15| KANAITOOL =LA ¥ h R 54 /8= (15mm) | 3mmt w k € 2FY —JL 2900 YKW055| KANAI TOOL Ry 7 Z R 54 /8= (5.5mm)| 3mm7 kF3Y —JL 2400
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
FNENEY NOBRTOHDET, ZneEnty NORRTIHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO070| KANAI TOOL Ry 7 A R 74 )%= (7.0mm)| 4mm=+v kB —IL 2500
BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut




757] L 71"1'11/ CHEMICAL - OIL * FOR JAPANESE MARKET Ol

UACAVE4 AR e ZE A =YY% AR b, ki
Part Names Description (F21k) Part Names Description (F21k)
PV ESDPIEE) 7 v RERERART U R HG Y31 hJUR VaA Y AT UR

96162 Ring Gear Grease (3g) Fluorine special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
FroERZ R LB/ 0T HBICER ERENAD
Reduces wearing of gear Use info metaljoint parts. Reduces the wear

I7—=9)—=F—=A4)I(100cc)| T7=4U—F—FRA1I SPARFZUYTUFyR N7V TRAAI
96169 | Ajr Cleaner Oil (100cc) QOil for air cleaner 800 96625 Special Bearing Liquid Bearing Oil 1000
96178B| B Y79 A I (IRE /10cc) | EADEMPIILA] 1200 N7V TRRDMERE B

Loctite (Medium Strength/10cc) | Stops loosing screw Retrieves potentiality of Bearing.
XY DFEHIEDICEN T FE %*|607011 NLR=R T779=3V74 )L (50ml) | BREOIY Y YAV T+Y B
Protects from loosing screw Tornado After Run Oil For Engine maintenance.

600

X75-1-F7+4 Y57 27L—(40cc)

96185 | Muffler Coating Spray (40cc)

1000

7 U . ‘/71'4 }ll SILICONE OIL % FOR JAPANESE MARKET ONLY.
ACNE SEN ACNE SN IACNE A AE
Part Names Description | (1ik) Part Names Description | (k) Part Names Description | (fi1k)
SIL | Y A JL#100 (40cc) SIL | Y > 7 )L#900 (40cc) SIL | ') 2 A )L#200000 (40cc)
0100/ Silicone Qil #100 (40cc) 0900/ Silicone Qil #900 (40cc) 200000| Silicone Qil #200000 (40cc)
SIL | > a> 7 JL#150 (40cc) SIL | &Y aVA A JL#1000 (40cc) SIL | &Y 2v7)L#300000 (40cc)
0150| Silicone Qil #150 (40cc) £600 1000/ Silicone Oil #1000 (40cc) 300000 Silicone Oil #300000 (40cc)| | =7 A £1300
SIL | ' J> 7 JL#200 (40cc) SIL | ¥V 3V )L#1100 (40cc) SIL | ¥ VA )L#500000 (40cc) | | for diffs.
0200| Silicone Qil #200 (40cc) 1100/ Silicone Oil #1100 (40cc) 500000| Silicone Oil #500000 (40cc)
SIL | &Y O A )L#250 (40cc) SIL | ¥ a> 7 )L#1200 (40cc) SIL | ') 27 )L#1000000 (20cc)
0250] Silicone Qil #250 (40cc) 1200| Silicone QOil #1200 (40cc) 1000000] Silicone Oil #1000000 (20cc)
SIL | ¥V a7 JL#300 (80cc) SIL | ¥V 327 )L#1300 (40cc)
0300-8| Silicone Oil #300 (80cc) 1300 Silicone Oil #1300 (40cc)
SIL | > avA)L#350 (80cc) SIL | &Y a>A A JL#2000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000| Silicone Qil #2000 (40cc) £600
SIL | > Q> )L#400 (80cc) SIL | &Y 3VA A JL#3000 (40cc)
0400-8| Silicone Oil #400 (80cc) 3000| Silicone QOil #3000 (40cc)
SIL | Yy 7 )L#450 (80cc) SIL | ¥V 3v7 A )L#4000 (40cc)
0450-8| Silicone Oil #450 (80cc) 53 ) —H 4000| Silicone Oil #4000 (40cc)
SIL | Y a7 )L#500 (80cc) | | for shocks. SIL | YU aVA A )L#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000| Silicone Qil #5000 (40cc) F7H
SIL | >V > )L#550 (80cc) SIL | &) 327 JL#6000 (40cc) | | for diffs.
0550-8| Silicone Qil #550 (80cc) 1100 6000 | Silicone Qil #6000 (40cc)
SIL | > Qv )L#600 (80cc) SIL | &Y aVA A JL#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 7000 | Silicone Qil #7000 (40cc)
SIL | Yy 7-1)L#650 (80cc) SIL | ¥ Jv7)L#10000 (40cc)
0650-8| Silicone Oil #650 (80cc) 10000| Silicone QOil #10000 (40cc)
SIL | YUY )L#700 (80cc) SIL | &Y a7 )L#20000 (40cc)
0700-8| Silicone Oil #700 (80cc) 20000| Silicone Oil #20000 (40cc)
SIL | &Y > )L#750 (80cc) SIL | Y a7 )L#30000 (40cc)
0750-8| Silicone Oil #750 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | > a>A)L#800 (80cc) SIL | ¥ 2> )L#40000 (40cc)
0800-8| Silicone Oil #800 (80cc) 40000| Silicone Qil #40000 (40cc) £600
SIL | 2> )L#850 (80cc) SIL | ¥ 2> )L#50000 (40cc)
0850-8| Silicone Oil #850 (80cc) 50000| Silicone Oil #50000 (40cc)
SIL | ¥ Jv7)L#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
SIL | Y vA JL#100000 (40cc)
100000| Silicone Oil #100000 (40cc)

43



IR—Y %

AR

e ZE A

IR—Y %

A

e ZE A

Z0Om

TRANSMITTER

Part Names Description (Fe3k) Part Names Description (Fe3k)
Ew hRwy 2 Z DX TR ICRiE 80465 IX—YRY T RS 1 X/ 120x83x25mm 150
Pit Box DX Good for storing tools Parts Box S Size / 120x83x25mm
4 X /542x300x397mm 80466 JX—=YiRw o X SS 4 X /89x36x26mm 3 A 400
Size / 542x300x397mm Parts Box SS Size / 89x36x26mm  3pcs
Ew Ry o X T BRI KYOSHO F+ U > /\y 7 L | %+ X /350x550x540mm
80461 | pit Box Good for storing tools 6800 876158| KyOSHO Carrying Bag L Size / 350x550x540mm 8500
o X / 420x240x330mm 8761s | KYOSHO Fr UV TT—2(77v79) | %+ X /320x560x220mm 4200
Size / 420x240x330mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
YV —)LiRy I R - X / 330x230x65mm KYOSHO ¥+ U Y77 —Z(L v R)| 4 X/ 320x560x220mm
80462 | 15| Box Size / 330x230x65mm 1800 87619 | kyosHO Carrying Case (Red) Size / 320x560x220mm 4200
IN—YRy T Z L Hf X/ 410x264x43mm KYOSHO ZOmR/\w & - X/ 340x240x160mm
80463 | parts Box L Size / 410x264x43mm 1800 87823 | KYOSHO PROPO Bag Size / 340x240x160mm | 3000
IK—=YIRY T AM - X /232x122x32mm
80464 Parts Box M Size / 232x122x32mm 550

K=V %

Part Names
24 v F(Syncro. ZEH#FA)

KA
Description

e AE il

(Biik)

K=V %

Part Names
Bt >t —(Syncro KR-431T F)

KR-432PTEREELEV Y —

% FOR JAPANESE MARKET ONLY.

KA
Description

e AE il
(Biik)

JACVE
Part Names

ILYKMYUw%Y ELECTRIC

RE

Y ZE A

JACMVE
Part Names

82134 swiTCH (Syncro. for Receiver) Voltage sensor (for Syncro KR-431T) | Voltage Censor for KR-432PT only 1000
82135 | Syncro KR-331 F{EH (#f) 5000 82137 | BEt V¥ —(Syncro KR-431T ) | KR-432PTHERE &> o — 2000
Syncro KR-331 Receiver -2 | Thermo sensor (for Syncro KR-431T) | Voltage Censor for KR-432PT only

Syncro Touch KT-432PT | 2.4GHz,4chxx{St Syncro Touch KT-432PT KR-431T 7y b
82136 Syncro Touch KT-432PT | 2.4GHz 4ch Transmitter 24000 82138 Syncro Touch KT-432PT KR-431T Set 26000
SYFNRILGAT 82973 H—IR KS-5031-09MW | &KLY 51T &BF T 6000
Touch panel type Servo KS-5031-09MW High Torque type with metal gears
Syncro KR-431T L ¥—/\—| 2.4GHz,4ch3Z {51
82137 Syncro KR-431T Receiver | 2.4GHz 4ch Transmitter 4000
KT-231P/KT-331P/KT-432PT{EF 4¢
for KT-231P/KT-331P/KT-432PT

% FOR JAPANESE MARKET ONLY.

Pz

Y E A

Description

(BiR)

Description

(BiR)

IN—Y %

RE

e A

IN—V %

A

ORION 1700 L ¥ —/\—/Xv ¥ | Z{=H#AER T—29—Fv—Yv—20 FIINE=1-My M7= =S
ORI2244| 1 (1 =75 47) For receiver 2500 36217 | Glow Starter Charger Plug heater detta peak auto-cut charger 1900
ORION 1700 Receiver Pack Z2)—HT—2 45 —FAFER
Hump (Uni Plug) Charger for plug heater
36215 | M7 T-29- 2002074 Y3VA=5-R) | Ko79-2074920-5-f757 -5~ 1800 A& 12V BRNHE
Spark Booster 2.0 Spark booster with battery condition meter Requires 12V power source
se2168| 257 7T=29=20AUAY 2200 fF | n979-1074vavs=5-fi775€-5- 2600 Ny 7Y —OERERRNRS 1
SPARK BOOSTER with ORION 2200 | Spark booster with batiery condition meter AVT 1Yy A=G—f
AV NI TDTSHE—H— Conaition meter allows easy check
Compact plug heater of remaining battery power
36216S| AU Ay 2200 N5 (RIN=0T=25—F) 800
-01 | ORION 2200 Loose Cell (for Spark Booster)
77 't'"j' U — ACCESSORY % FOR JAPANESE MARKET ONLY.

e A

Part Names

Description

(Biik)

Part Names

Description

(Biik)

HWHAKZYT(S) EVT | 25d0mm 1850 &Y RIS YT (M) A TO— | 3505mm 1850 &¥ATA-
1700KP Strap (FP) (S) 2.5x102mm 18 pes. Fluorescent Pink 180 1701KY Strap (FY) (M) 3.5x150mm 18 pes. Fluorescent Yellow 250
1700Ky| EXEA By T (S) A TO— | 25002mm 1854 10— 180 1706 | D77 Y75 KP X%y 7Y% (6A)| saudsomm 651 &>y 500
Strap (FY) (S) 2.5x102mm 18 pes. Fluorescent Yellow Color Antenna (FP/6pcs) 03x450mm 6pcs.  Fluorescent Pink
1701kp| EXEA BTV T (M) E>7 | asis0m 1850 kL) 250 1707 | D777 F KY Evy 7Y% (6A)| 6awdsomm 651 &4 IO~ 500
Strap (FP) (M) 3.5x150mm 18 pes. Fluorescent Pink Color Antenna (FY/6pcs) 03x450mm - 6pcs.  Fluorescent Yellow

44




% o)ﬂﬂ OTH ERS % FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

KA
Description

e A
(BiiR)

=YY%
Part Names

PNES
Description

e A
(BiiR)

Water-repellent quick polymer spray

80823 |BigK20 EY RY v~k 75w 7 Bk T L8(TR12)
BK | Big K 2.0 Pit Mat Black (61x122cm) 4000 96184 | \Waterproof Bag (TR12) 200

80823 |BigK20EY hY vk Ly R 4000 96441 | AR > ¥ 7—7(1x100x150) 300
R Big K 2.0 Pit Mat Red (61x122cm) B Sponge Tape (1x100x150)

96161 | BV T 127 7T b NSV ZBAYIA ~ 480 96442 | AR~ Y7 —7(3x100x150) 300

Setting Weight Weights for balance adjustment B | Sponge Tape (3x100x150)

96165 | 77 JLX 7 — 7 (40x2500mm) 450 96443 | 7+ — LT —7(5x100x150) 300
B | Aluminum Tape (40x2500mm) B Foam Tape (5x100x150)

96170 174 1=y IR)I-27L-(7vERE ) F0AK) 1000

7/ \o l/}l/ APPAREL % FOR JAPANESE MARKET ONLY.

—Y% |

Part Names
KYOSHOK 7x—=R 20 T ¥+ (IR74 b /XL)

RE

Description

e
(Fiik)

ACVE4
EUMEINES
NL—F—K7z—KR20(Ly R /L)

Ra
Description

e A
(Biik)

KYOSHO Heavy Jacket 2.0 (XL-Size

88001XL| |KyOSHO K Fade 2.0 T-Shirt (White/XL) 2000 | |88007L | kiage 2.0 Sweat Non-hood Red Large 4800
B8002L| (/5SHO K Face 20 T-Shit (RediD) 2000 | 83007M| Kiaci 5.0 Swea Non host Hed Medum 4800
B8002M) K/5SHO K Fade 2.0 T-anit (edM) 2000 | |88007S| Kaco 2.0 Swent Nor-hood Hed Sral 4800
880025 | KYOHO K Fade 2.0 T-ahit (Redi9 2000 | 800X K360 20 Swoat Non haod i X Lage 4800
R A A | [CGF o e 5)
B8003L{ KYOSHO K Fade 20 T-Shit (Biackl) 2000 | |V KrSeheab cap e 2200
88003M| KVOHO K Fade 20 7.0t BiackM) 2000 | |50 Kyoshe oanics (Blac 2000
s QB T e oo [F500 o = P
oo T | [t S A G0
o T o G o | [P e Bk L0
B8004M| { Fhde 2.0 Swaet Wikood et edium 5800
880045 { Fage 2.0 Sweat Witood Abd Small 5800
BO009XL|  Fade 2.0 Swaat Wiood Red X Large 5800
B8005L| K\ SSHO Windbreaker 2.0 (L-Se) 9800
B8005M| (V8110 Wincbreakor 5.0 (M-S0 9800
88005 |V O5HO Widbroaker 20 (5-6e] 9800
BB005KL| K110 Windoreater 20 (XL-S1e) 9800
B8006L| VS0 Heavy Jackot 2.0 (L-S1ze 18000
83006M| KVEE0 oavy Jacket 20 (M-126) 18000
B80S (YOO Hoavy acket 20 (5.6176) 18000
sa006xL| KTOSHOAE =075 K 20(XL *)‘47\“; 18000

45




EXFybh - UVT:-09I%— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE e AB |k mE mA A hEM mA AB hEM
No Parts Names Quantity| (ft#k) Parts Names Quantity| (k) . Parts Names Quantity| (%K)
Cting. Frmges Mot (e s
R A 1opes| 200 [1aseEN | 3 | 9 | 200 | [1-sasnnar | g E S artope) [109es| 400
(o8 g HUSSAS L) o o | 8955 [ 400 [ 1:800010T| g D ooy 10pcs] 400
16015 | £ Piro(er 5/10p00) 10pcs{ 150 | | SNA| 1 s P o (aoceinsy| 8PS | 400 | 1500121 | o g omae)10Pos| 400
116020 | £ B T o topey 10pes| 150 E Koo froged syt O01ST | g e raranae) | 895 | 400
146025 | £ i 5 2110pe) topes| 150 (1ol L | pos [ 300 | (3.5 7R
116030 | £ pir o or1opes) 10pcs| 150 | (VOB Lttt oty (o ot | 4905 | 300 | [1:812008H | B eartomes " [100es| 250
16040 | £ pte oopes) 1opcs| 150 | [ L iy 4Pos 300 [1-stz00si| B arropes)  [10Pos| 300
16050 | £ hi T opeey topes| 150| | (mmmm 570t ST2505H  Bton Soron o2 6 0p) |10P75| 400
116080 | £ B e or1opes) 10pcs| 150| | 1-suasoa | SEERMETIG  [1oves| 200 | [rstasasH| g e [100es| 300
1070 | £ hireles o) epos | 150| | 1-s02s0s |y g S AREIIIN  [ropes| 200| - [rstasnen| g S e " [100es| 300
1100 | £ Ao e 10.00p00) epos | 150| | -s02e0s | g S RRESIIIN  [rones| 200| - [rstaammn| g SR arromes " [100es| 300
B W 1902612 | il Soramb rolionesy | [100es] 200 | 1staoton] B topes; | 10pos{ 300
1-N2016 ,\Tut/(,\;%%ﬂoigf A) 10pes| 200 | | 1-503006 éf;gcfeia(xg’,ﬁ%zgf\) 10pcs| 200 | [1-813012H ;ﬁui:nt;rmﬁei),mié%xg) 10pcs| 300
182820 | e oy |10pos{ 200 | | 1-soanos | gt EERAIEION  iopes| 200 | 1ot pr G T ory | 10pes 300
1-N3024 ,{ut’(,\m\g%foig? A) 10pcs| 200| | 1-s03010 é?;écfeiﬁn(xfg/lgélgA) 10pcs| 200 | [1-813018H gﬂ;lt;?rmﬁgm‘i%ﬁéxg) 10pcs| 300
1-N4032 ,:u‘t"(,\:‘%g%g;;gk) 10pcs| 200 | | 1-S03012 /B\;,L\gcfef;(;ﬁﬂ(xf’;,lﬁglg\) 10pes| 200 | [1-513022H g‘ﬁ;%ﬁ%fﬁgﬁm’;ﬁiﬁg\) 8pcs | 300
B A 1506016 | it Sovamiberatopey | [10005] 200 | 110z B e ey | 5Pos [ 300
NSO s ooy | 5005 | 400 | | -500018 | i g EREIRIMIIN  L1opes| 200 [rstanssH | g S ey [ Spos | 300
B s 1803025 | g g anores | [10ves| 200 | [rstasasn| g e " [10pes| 300
N2BSON | 013 ooy Mo ooy | 8909 | 200 | | 1503000 | ik ST EREIERI IIN ropos| 200 | [ 15140108 | o mm(bionhainioriopas) |10PCS] 300
NBOBON | S o apoey " | 5pos [ 200 [ 1-s0aoos | il SR ENOTION  Lropes| 200 | 1ot g e | 8Pcs [ 300
NN | s oo ooy | 8bes | 200 | [ 150410 | it S EERENSION SN Jropos| 200 | {1-5ta016H | or mibimeniarsranns) | 5055 | 300
FNIOSSN | s £y oo (o) | 80es | 200 | [ 1-sodors | it S ERERIIOTISY Jropos| 200 | {-staoten| o G e N aranen | 500 | 300
O R onna 150020 | g g onores, | [10ves| 200 | [rstaezon| g R e ey | 5905 | 300
I e et | 005 500 | | (D g ST E SH022H B e ey | 005 | 300
S b B | 5005 | 300 [rsmsre | 0ot o [10pcs{200| | (mmmm 7772w 2 2o
HTOR i o oy | 5005 | 300 | [rstzssre | 125 SR ERBEOE O Ltoves| 200 | (1| g ey | 0 | 590
RTINS o s oSy | 5905 | 300 | [t | 1 g roneny [100es| 200 | (1| 4 ey | 905 | 500
A e | 005 | 300 | [rstmoare| TSGR SRS [1oves| 200 | 1o 4 e | s | 500
HIBUIAR 0o ) on oo | 5975 | 300 | | SI000Tp | e ey [100cs{ 200 | [1stamsit| B e o) | 8005 | 500
HOHOAS o s omnshriney | P05 | 300 | [t | 0 [100es| 200 | - [rstaotn| 4 Tomeon | s | 500
0 Fagin 1SI0018TP| TF 5rts sevemuantoriopes) | | 1005|200 | [rstoraHt| B )| 8905 | 500
FNRSTE | o Eionged 10po - [100es| 200 | [rstmtere | 12 5 7eE EAINEE O Htopes| 200 (115018 | f o cnemioimrnivac sons | 995 | 590
NS | e Fomaed (1omo " |10pos] 200 | [ rsisoare | T2/ PR SRR N 1opes| 200 | [rstamat| e A | 40cs | 500
8 | almvuaneg| 8905 | 300 | [ rsoaote | TE e ey [10pos| 200 | [ stammir| g 20D (o 2 0% s | 700
HNBIER | ot Poreed (o Rodpeg)| 8905 | 900 | [ 1soarste| TG Peb SISO Tropos| 200 | {stanmait| B Sttt iomires )| 405 | 600
A R fanged vt 15040277 TF 5r's seremuinacrtopen) || 109|200
A oy | 4905 | 500
HUOSEAR ik ) s (tontiomPedinny | 4905 | 500

46




EXeFyh - UVT Dy y— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE B M [XEf RE ‘ £ M [KEf RE ‘ B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk) No. Parts Names Quantity| (ftk)
FryvTER D\m\mmm TIANYIRER D\l\]l\mmm f@‘_/*)‘%/\yﬁlt‘l
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw
52608 | G Sromz ot | 8| 200 1SR venopes| 109s] 200 | st ot | 95 | 500
2810 | G Sromzoctopen | 08| 200| [ e venopen| 09| 200 | st o | 95 | 500
152012 Gt im0 200| - [vsomos| o nanones)[105es{ 300 | st G ator | 5PS | 500
52618 | Cop it ingpes | e8| 200| - [vsomom| 1 anones)[105es| 00| | sssorant| e ator | 8PS | 500
5200 | G Scrominerspen | o8| 200 [ anopes) 1008 200 | st e o) | 0S| 500
5208 | Gt Srominaispen || 8| 200 [rsmmon) £t oo 1005 200 | st )| O9cs | 650
2010 | £ ooy | 8| 200 | [msmmtan| B aeiziopes 105|300 | 1m0t B it | 7S | 650
2012 | G Sty | 08| 200|100 S e oersiopes [ 10PeS{ 300 | | 1SM01SHT| G st | 5P% | 750
52015 | G Sromiatney | 8| 200| [ Fr oo 1005 200 | 1ot )| 30cs | 700
52018 | G Sromingpey | o8| 200 | [rsmmen| £ nonsones 1005 200 | | I e epeing Screw
5200 | Gt Sromincoipy | 8| 200 || o eanopes) 1008 400 | |ssmmnmT| £ e 109 400
2022 | St S ey | 08| 200 | [vsos0n| 0TS enacionopes | 10PeS| 400 | st g o [10PS| 400
5205 | Gt Sromioniey | 8| 200| s ez 1005 400 | st £ ettty 109°5] 400
52000 | Gt Sromio0pey | 8| 200 || £t s 10005 400 | st g7 st | s | 400
52009 | G Srominanpes || 8| 200| S| aiaas) | 9 400 | ST £ | 905 | 800
52010 o S nantbspiey | e8| 200 [vsosoan | B ez | 5765 400 ot g ey | s | 600
O 2 G S FSMIZSH| 1 oad SoromHenoczatpes) | 5P| 400 | [ ISHOBTFT| 1 e s | 4o | 00
1-823006F g;éigvimig%;:g:d//g{:g\) 5pes | 400 m I?IL: I—?eZdtQSZIZI':pT\)ing Screw (mmmmm ;—o/:ngi\lead Screw
SO0 |G ndbangeapen | 5PC2 | 400 | |1t |2 vbrt0pos)[10Pes| 200 | | sazmne | s C S o) [10pcs| 200
SRA00 | o S renamgeatpen | P | 400 | SR |10 D aopes)[10pes| 200 | sazono | o SR LR ohopes) [10pes| 200
HSA0F| o S ereniM O angecrspeny | % | 400 | | HSTP |10 e aopes)[10pes| 200 | 1842015 | o G LR e [10pes| 200
Dﬂl\mmmm ::lea? ::a(d Screw 1-832612TP Isz: I-Ibe;;i(g/cl:i\?vz(l\/]l22.§102f1\())pcs) 10pcs| 200 1-842625 ;o?n%;s(é’r\gvzv(?lleggseﬁ))pcs) 10pcs| 200
59206 | 1o SerowMb0pos |100e8 200 | [rsamoste| 1 BT ey 109°5] 200 | | 154890 | o S e opos) |109°5] 200
592608 | 1o Serow oxiopes) |100e8 200 | [rs3uoste| 2 BT ey 109s] 200 | | 154008 | oS e ey [100cs] 200
92612 | i e Saremu bxr3nopes) 10965 200 | [0 |38 2 g 1055|200 | | 1543012 | A SrmiMaiziopes) |10Pes] 200
1-833006 ga? :;?é’\gfr):e?/v/(:w%i\g/wpcs) 10pcs| 200 1-833012TP IEEIZ E;ei(ﬁ(l\élg);\]/v%l\il;>?1]2\/)10pcs) 10pcs| 200 m ;_o,:rfj :!;::Ij Sil?‘l?;pping Screw
5908 | 1o SorowMopos 10008 200 | [rsoste| g5 7 L AT 0 oy 1005|200 | | rsemonte| 5ol gy [1095] 200
00 | 1 oad Serowtia0nopes) 1008 200 | [rsamere| o 7 AT O oy [100cs] 200 | e 5Lt apos) |109°5] 200
9012 | 1 e SoremMamiahopes) |10905] 200 | [ vsorsTe |38 2 e[ 105es| 200 | | 154081 15 o vibpes) [199°5] 200
HS9014 | it e Sorew(Mamtainopes) |10065] 200 | s |36 2 e[ 105es| 200 | | 1540121 15 ot w12 Opes)[10PS| 200
9016 | i ioad Serowtiagnopes) 10005 200 | [1504asTP| 15 7 n 2T oy [10905] 200 | | S4STP| 15 g Scrm(uantitpos) |109°5] 200
1-533018 ga? }-lli;id(’\ggr);lvg(l{lllszf\s)/10pcs) 10pcs| 200 Dmmmm 'I?'i_tjn\i/u: zs\ﬁead Screw
S0 | i ead Serowtvinaonones) 1008 200 | [T e o) 1093 400
008 | Pt o Seremianiiopos |10965] 200 | | vsa010| £t o 105 400
S0 | 1 ead Serowtvionones) 19005 200 | st e [109cs| 400
U021 oad Serowianopes) 10008 200 | [T et e | o0cs | 400
U015 | i ioad ScrowMiiSnopes) 1008 200 | [rsmaneT| A e B0cs | 600
U018 |l head Serem(antainopes) |10965] 200 | |30 | £t | 89 | 00
594020 | i ond Seramanzonopes) 10065 200 | | vsaaotst| £ e | S [ 00
1-534020T ;T;a?Hle:‘;aZ\é’(\:/rl:v;((%(t)a)rfiz:meZxégit\p)cs) 4pcs | 600

47




EXFyh - UVT Dy v—(3)

Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

e m# AH kEf mE | e AH kE( m# AH hE
No. Parts Names Quantity| (ft#k) No. Parts Names Quantity| (%K) g Parts Names Quantity| (%K)
) Ste‘tystrrzwZ @ V?Ia/s;; - @ S/hﬁ'n
59003 5 S romMatpon|10005| 200 | oo |ty [10pes] 200 | | seoas | e 0 0. 10pce) 193] 450
5008 | S rmMndtpon[10005| 200 | |eeorts| ot o) [10pes] 200 || smset | 00 0.10pcs) 1095 450
5005 | 6o renaiopesy. |100es| 200|100 | o ) |1opes| 200 | | sesaz |Gt e e |109°5] 450
559008 | o rewieriopesy. |100es| 200 1o | oo ) |1opes| 200 | | seeaa | Sn 0 st opes | 109°5] 450
5008 | 5. reiniopesy. |100es| 300 | [ 1a0meio | o npaa) |10pes| 400 | | sBo44 | gl 0t aape | 09°S] 450
5010 | 5 ScromMantontpon |05 200 | |uamionn| iori b EE OR  [10pes) 400 | | 98845 | it i S0 1020510009109 450
5012 | 6o Serenberzitpoy . |100es| 200 | | 1aoroos| oot e [1opes| 400 | | sesas | e oo e | 5 | 450
501 | o Serenbraispes | 5008 | 200|100 | oot aome) - |10pes| 200 | | seear | o e o o vapen | s | 200
01| 5o Sorenbrgspey. | 9008 | 200|100z | oo Bnomee) - |1opes| 200 | | seed | S e ey [10pcs] 350
552020 | 5 S rmngospen | 8| 250 | [bones| ot A spen | s 200 | serrz | s [10pes] 450
55205 | 5 S romnaopen | e8| 200 | [ewonno| oA peny | s 200 | serra |G ey | 92 200
54004 | s cerenixanonen 1005|200 | O g Washer 96774 | oot oo Shimspoy) | 5005 | 00
Yy hEZX(M4x8/10A) 7y v —(M3x6x1.5) 27U V7 (10A) 4x10x0.15mm3 Ls(10A)

1-854008 Set Screw(M4x8/10pcs) 10pcs| 200 1-W3006158 Washer(Spring/M3x6x1.5/10pcs) 10pcs| 200 96775 4x10x0.15mm Shim(10pcs) 10pcs| 300

48




49



* BRI IEFERIOESB 1 HREDHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTIN=") AT a2 IN=")DBATE

XINSOBAFEIBEERICRSEBTWIEEERT
O REIHUED BLUTUESIBETHEART /=Y P AT V=Y ZEA
U JTERDICETENTEEY,
QO/X—VERETEEBAL WO BEITIHBRVWESIF. AV —F vV~
NoBERFTTEBATIIENTEET,
(REEBRUOBERAKIC & ZBERFEEFEH20E3A31HED > TRTSETWEE
WTEDETDTFHSTELLLEE W)
OREmD CHBAICIRL TIRAEMAAE () & ERRICHEEFHRIBHETT,
XBZIWHEICE D REEFERDPREDZFTOTCTROEXEABEICTTERELEE W,
XBBIFEARIE REAREZCIIRBEEEEXLOBRICED, Bn3BANTEN
FITDTHOSNUHTTELEZ N,

1.FFRBETERDHLIESZ LY,

T BELDOBIEN. COEBRESBVNKRD WKW BIEICSEKECLEV SHFED/\—YDIEEH
HNILEIBATEE T, ZDRICHEI /BULERBRZE 2 RIFEICHRDEBANRL—XICIEDET,

7

BIETSHEO/NN =YD R xRN S BETE RBOTAY S0 V=V ERE MBI NIEZFDH TEXTEET,
TAYSAVIR—YVEEBIF. CHFLD/—YDRBVPHESZEEREICTEXLTLESVW. EERERBEREZREIIA VLW EITNh
IFEETI BEROCBEN BIEICHBEITLED,

M—ERER > TWEWBEHSEVWET,

A: BUIRGREAE TR ER B: BETRELRN—Y%Z C: 2EXH5#3~4HT
NR=YVDRELHEZ EXLREZXILS, BEFROZEHED. HIEIC
29 %, BEIFLET,
: A0
%ﬁ&{%gyﬁf o7 /\o—“/EﬁE
RIS ZD
A7V H—H
HENITY,
\. J

2.BEICTTIIBWERIE RosETcREISEERSTHBATEEY,

BIEICTHRBRWSERIE RER—LAR—IDSERUIAKLIEE L,

4 N\
19—y P TREICBULAD
http:/rc.kyosho.com E
15 —%y N THRUABDRAIFIEE (RIIL Iy hI—R,
REIZIAN) M SEBBOWEFETOTTRIAEE W,
\. J

REfAEH
T243-0021 #F/REATHRAE3050 BATYIX*AV57—TF

OHHVARIE1I——EHREET
WEE 046-229-4115 SHEE : B~2E (REEER<C) 13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARABRDERWS TS E

ZhoDHa L Z I HARERICIRS a4
I TED, BEUTHATLEFLC WD AHBVWARESIWVWELES, CBAWCEWE
RFEIEE 2. RE1—T—HBAEABBEWVWEELZE L,
RE1—Y—MHREANBBWEEDRIE. FEFWZL<H., TEOHFHWE AR
[CHMERIEZ CELADD R, 77V I AXEIEEETEED <fZ2E L\,

RENDOEEWSEE — R —H—HE,

RBICBEVWGE ORI, TREI—T—HEREICTER LS,
BEWEETOREIE. SFTICERYPEYL/ BGREZ CARDS A, B/ BRGHGBAEOR—IE, TEES, BnES
(F—No)ZRWB R E, BENEFKMICEMSELLE W,

zszcosmnatir: 040-229-41 15 =scosmuati pl~em@nsa%R)13:00~1800,

. _ _ _ FAX Tl 24B M BN A EORHE LTEN £ 9. M. BaEn
Faxcosmnati: 046-229-403 NEEB DB BN ET, SER AR~ SR (A ERL)

BEcosMVatE : T243-0021 #/I|IE EAT MA3050 EARTFIARAA VT T—TF
REKASE I——HR=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS AR

FEWEG ARG FAXEZIEEETEEDLIEIWVWBE XL R TREIDSAEEBI T TCEEET,
HXDZEIE BEVWEEAKOIE—ZREL TSI,

[ & No.33153 EEEE YY RISy v — readyset )
JE% WERFE |HEA X
ZHASE - -  |gpg|T® & A H
>MEF A—=h—% [5LRES - ET—4—
ZOm SRR 15
TUHF
= T
(PR HE
g
CHED ==
Bk B ( ) FAX ( )
FHOBEK | o
Mgk | o ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R BHATS : @ | ZNo.emerm )
4 _ N\
BEWE T ZEAR @/ Essmeoc— B BeES (F—No) EBLSHE BEN BAMICTRALLEE N,
\, J

KRERARE TR, BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBEAZRE|UT CE=EICRRH
UeDRATRI B L5 EEHDEEA. (1)BEROFFOEEEZRIIHE, QEFRICEDERTHERERIIEG. Q)T —EXDRHEDIcHLBHDOETLICHTRT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #F)IBEARTMEI050 ERT7 I ANAA Y5 T—TF

(X —n—EROREBREERLT @ 1 — ¥ —1EHK=E@EEE 046-229-4115
RRIR/ICELLBEL S5, | BEWAEE  BBE~2RHRE%Z<)13 1 00~18 : 00

322318071 PRINTED IN CHINA



XCERBICCOHAZTZER BHAICBDTRICEBLTILE W,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !
Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE25SP TV > /

KE25SP ENGINE / KE25SP Motors
KE25SP MOTEUR / KE25SP MOTOR

BURERERE

INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74032

OV YVEEDBM

(1] 2@y MILLIX—
RASOBRERELIVIVOD
ElnHE ST %,

2] %vr7LY—
BElE B EBERASEED. ZORBT
IvYYOREHEZIY NO—ILT 3,

8] =—KIixn7
BASOMBOEZREET 2,
(RBlcoN. BE. BRICKRS. )

4] 28Y MILAR Y TRIY 21—
TARUVTERET S,

56l ya—735%
EfESnicRARICEANT 3,

6] VALTIRY—9—
IVIVEEBIED,

ZO—FORABRIY 21—
ZO0—-BEDORAS - MEOBEHET 3,

IFP—9V—4—

9] ZL=91v92Y
IVIYDTL—U4 VEICERT %,

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl

@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch

@ Diisennadel :
Reguliert das Gemischverhéltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Gluhkerze :
Zindet das Treibstoff / Luft Gemisch
@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors
Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

[9] Einlauf-Ring :
Zum Einlaufen des Motors verwenden.

@ ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.

[3] High-Speed Needle :

Adjusts the amount of fuel inflow for the mixture.

(tightening increases speed & temperature)
[4] 1dle Speed Screw :

Adjusts idling.
@ Glow Plug :

Ignites the compressed air-fuel mixture.

@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Break-in Ring :
Use when breaking-in the engine.

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
I'accélération du moteur.
@ Pointeau principal :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Buse de rodage :
Utiliser lors du rodage moteur.

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.

@ Carburador :
Mezcla el combustible y el aire.
@ Aguija :
Regula la cantidad de combustible.
(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :
Ajustar el ralenti
@ Bujia :

Provoca la combustion de la mezcla.

@ Arrancador Manual / Arrancador Electrico :

Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

[9] Anillo de rodaje :
Usar durante el rodaje del motor.

74032-T01

(BZRILFE)

53




OIVIVIREIE RS L& (FL—71Y)
KE25SPT Y YV id, THEHMRICRERREICHAEINT
WET, BIZ—RINLT, BRAY MLRANYFRIY
21— D2AO—KOHEER VY 2 —%BHSHRNT, EEXKD
RSB DIERICH > TTL =01 Y ET> TIRE W,

@xX+vJLY—DWMARE
TL—0A4VERTROBEETICEWVWT, TR, BEIC
B TFv ITLY—%WAET D ETET 71—
EELETBENTEET,

> 7 A RV TEEHDREE

YT @20y MR R Y TR Y 2 —
74 RY v oER#HE LTS
— LERHAD

TARY YT EEHETITS
— LEEDD

> ETT 1« —ILOFEE

- 0 BH
EI”N““‘IL@ C@j\@ =—RILNLT

7

IEEFICE e DERDH D
— D UEITFESD S

IEDE L T Iy DRED 130CUEH B
— DUEHEIT S

O EREDFAN
T I 2HBE. MBS VI RICHES TRBIRRTRNT
<REW,

¥ TVIVATMEREU &S ICBEIERVNTLLREE 0,
AR Z>TcE £, REBEZDEFICLTRLC E
REMERATDEICTYIVNBEFHLICKKEDEITDT
FEELTLIEEW,

¥ TVIVAEDFBNIE. X7/ —ILEEEEAT L —
EFESTTIVETHELTLREEW, H. EEREFAR
[+ EELTLIEE W, Flee FY TRAILEDITY
IYVARBAA T F UV RAAALIEETL TR ERWTTY,

AVIIPIrF—RER, EHIT
FEALEBEW, KXDEREREICHEDET,

r--
S

FE I IVIIAYROEBREZRAELENS130CE
BABWESTTo>TLEZW,

BESTHIEVGSIEA—/N—Eb—rZIERWVWELSIC

B Z—RILNILTRARBOHDBEISEEL TSI,

FE I IVIVOREBRETETIERDST>TLEIW,
AV ZEEHEIETOERIN LRI Y YV EEREH
EHRDBEZLHI VI VBEBEOEADRBD XTI,

IVIVHBEWSER, AOY ML

ANYTRI) a—, RILINILT
BE MAMCEERZ DS,

Y7 RORRAICED XY,

54




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In.

The KE25SP Engine is preset from the factory. Do not
change the default settings on [3] Needle Valve, [4] Throttle
Stop Screw, Slow Speed Adjuster Screw. Follow the
break-in instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

> Adjusting Idle Speed

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

)
|
@\@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ MAINTENANCE

* After running the engine, draw out any leftover fuel from
the fuel tank.

* Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

* Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

CAUTION: While measuring the temperature of
the engine head, ensure it does not
rise above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the throttle stop screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

55




@ Das Starten & Einlaufen des Motors

Starten und Einfahren des Motors.

Der KE25SP Motor ist von bereits fertig eingestellt.

Bitte verstellen Sie die diese Werkseinstellung von

[3] Duesennadel, [4] Drosselkueken, [7] Leerlaufschraube
nicht! Bitte gehen Sie genau nach der Anleitung zum
Einlaufen des Motors in diesem Manual vor.

@ Feineinstellung des Vergasers

Nachdem das Einlaufen fertig ist und das Modell normal
laeuft, koennen Sie das Fahrgefuehl verbessern indem Sie
die Vergasereinstellungen je nach Aussentemperatur und
Luftfeuchtigkeit feinfuehlig nachstellen.

> |eerlaufschraube einstellen

Leerlaufdrehzahl erhoehen
— Leicht zudrehen

Leerlaufdrehzahl erniedrigen

— Leicht aufdrehen

» Fahrgefuehl einstellen

Hineindrehen

)
@\@D[mennadel

Herausdrehen

Die Beschleunigung ist traege
—> Leicht schliessen

Die Beschleunigung ist scharf und die Motortemperatur
ueber 130°C

— Leicht oeffnen

@ Die Wartung des Motors

*k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

*k Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

* Entfernen Sie Schmutz etc. vom Aeusseren des Motors
mit Hilfe einer Buerste oder eines Reinigungssprays oder
mit Methanol. Bitte seien Sie sehr vorsichtig um Feuer
zu vermeiden. Wir raten zudem, nach dem Gebrauch
After Run Oel ins Motorinnere durch den Vergasereinlass
einzutroepfeln.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung €s besteht Brandgefahr!

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Mdglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschédigt
werden.

( AuBer fiir die Drosselanschlagschraube\

A und Nadelventil, keinen Teil beriihren
Achtung der Motor, wahrend er heiB, da dies zu
Verbrennungen fiihren kann.
Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

56




@DEMARRAGE & RODAGE MOTEUR

Le moteur KE25SP est préréglé en usine.

Ne modifiez pas les réglages par défaut de la vis de
pointeau principal [3], de la vis de ralenti [4], de la vis de
réglage de reprise [7]. Suivez les instructions de rodage
dans le manuel d'instructions.

@ CARBURATEUR

Une fois le rodage terminé et que le modele fonctionne
normalement, la sensation de pilotage peut étre améliorée
en effectuant des ajustements sur le carburateur en fonction
des conditions de température et d'humidité.

> Réglage de la vitesse du ralenti

\@Vis de ralenti

Augmenter la vitesse du ralenti
— Visser légerement

Réduire la vitesse du ralenti

— Dévisser légéerement

> Ajuster la sensation de conduit

s Visser
o

Dévisser

Pointeau principal

L'accélération est mole
— Fermer légerement

L'accélération est forte et la température du moteur est
supérieure a 130 °C
— Ouvrir légerement

@ MAINTENANCE

>k Une fois I'utilisation du modéle fini, vider le carburant
du réservoir.

* Vider les durites du carburant restant.
Si le carburant reste longtemps dans les durites, cela peut
causer des difficultés au prochain démarrage.

* Retirez la saleté etc. de I'extérieur du moteur avec une
brosse et un pulvérisateur ou un dégraissant. Faire trés
attention lors de la manipulation de ce type de produit
et ne pas laisser un enfant le faire seul. Il est également
recommandé de mettre de 'huile de maintenance a
l'intérieur du moteur au travers de la prise d'air du
carburateur.

Attention
AUCUNE GARANTIE NE POURRA ETRE PRISE EN COMPTE SI LE MOTEUR A ETE

UTILISE AVEC UN AUTRE CARBURANT QUE DU KYOSHO FUEL !
NE JAMAIS UTILISER UN AUTRE
CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !

ATTENTION : Affiner le réglage sans que la culasse
dépasse les 130 degrés.

Si vous ne pouvez pas mesurer la température du moteur,
faire attention de ne jamais fermer complétement la vis de
pointeau.

Toujours demander conseil auprés de votre revendeur
avant d'effectuer ce type de réglage.

ATTENTION : Toujours effectuer les réglages sur piste
et non sur un stand. Le régime moteur
peut augmenter rapidement si la charge
n'est pas sur les roues et endommager
le moteur.

Ne JAMAIS toucher a chaudle moteur.
Risque de bralures.

VAN

Attention

57




@ ARRANQUE Y RODAJE DEL MOTOR

Arranque y rodaje del motor.

El Motor KE25SP esté pre ajustado de fabrica. No cambie
el ajuste por defecto en [3] aguja de carburador, [4] Aguja
de acelerador, [7] ajuste de bajas. Siga las instrucciones
de rodaje del manual.

@ CARBURADOR

Una vez finalizado el rodaje y cuando el motor esta en

funcionamiento normal, la experiencia de conduccion se
puede mejorar gracias al ajuste fino del carburador para
adaptarse a las condiciones de temperatura y humedad.

> Ajustar la aguja de ralenti

‘ \@Tornillo de Ralenti

Subir velocidad del ralenti
— Girar ligeramente

Disminuir velocidad del ralenti

— Aflojar ligeramente

> Ajustar el tacto de conduccion

Aflojar

La aceleracion es lenta
— Cerrar ligeramente

La aceleracion es fuerte y la temperatura del motor es
superior a 130°C

— Abrir ligeramente

@ MANTENIMIENTO

* Cuando haya completado el proceso, retire todo el
combustible del deposito.

* No es recomendable dejar combustible en el interior
del motor. Si el mismo permanece en el interior durante
mucho tiempo, el motor podria no arrancar facilmente
la siguiente vez.

* Eliminar suciedad etc, del exterior del motor con un
pincel y un spray limpiador o metanol. Adoptar las
medidas necesarias para evitar fuego. Se recomienda
anadir un poco de aceite de mantenimiento a través
del carburador en la entrada de aire.

A Never use gasoline or thinner when

cleaning! This may cause fire!
Aviso 9 v

PRECAUCION: Mientras mide la temperatura de la culata,
asegurese que no alcanza los 130° C.

Si no tienes manera de medir la temperatura del motor
tenga cuidado de no apretar demasiado la aguja (3] para
que el motor no se sobrecaliente.

PRECAUCION: Realice todos los ajustes del motor
mientras rueda con su coche por la
pista. Si lo tiene con las ruedas sin
tocar el suelo las RPM podrian
incrementarse danando el motor.

Evite tocar el motor mientyas el motor
esté muy caliente. Solamente torque la
Aviso aguja para realizar ajustes.

58




KE25SPIY ¥ > 4% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

74905

@

1
1
1
1
1
1
1
1
——74032

74032-02

74032-03

74032-04

74031-12

Z/\°7l \°— ‘y SPARE PARTS % FOR JAPANESE MARKET ONLY.
2 B ‘ I — Y & * A 2 B ‘ )= % K A
No. Part Names (Fiik) No. Part Names (F4R)
201 | & e oo || | AR e i e | oo
74032:02 Sn\éfieﬁ(&(z}%%?sp) 1200 7403112 | Bogy piats (_K|E\21128/P)|\ (KE21SP) 3000
7403203 | (oo Gloean ke2ssmy 580 74905 | & aiom Prue oason 800
74032-04 'E;S;t(OE ; C'Y\;Tnge\fg;t_(Eég\S'(’]?EZSSP) 5000 97045 I\ju?ﬂzrgf;ie?(; 1 [\Zézc]a_si? gpzs?/w\) 1200
74032:05 | Goasing Rod (Ke2557) 2400 * RN MHIEIFFH30E8H | RRED D TY,
rioszas | Ent 2 EzeSP)
74032-08 g idie%z}:‘r;\:ufe?o\?Angri b|7y“ I(JKEZ(SKSEPZ) o5P) 5600

59



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de l'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—LR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2018 KYOSHO CORPORATION  32231807-1  PRINTED IN CHINA

FCC CAUTION

Changes or modifications not

expressly by the party responsible
for compliance void the user’s
Authority to operate the equipment.

THE FINEST RADIO CONTROL MODELS

Rkt

T243-0021 #FE)I|EBEARFTMEEI050 ERT I ARXA > T—7F
@ 1— U —HREBEBEEE 046-229-4115

BEIWEEIZE :

BRE~SBE®MEHZER<)13 : 00~18 : 00




	P001 MAD CRUSHER MM_out
	P002 MAD CRUSHER MM_out
	P003 MAD CRUSHER MM_out
	P004 MAD CRUSHER MM_out
	P005 MAD CRUSHER MM_out
	P006 MAD CRUSHER MM_out
	P007 MAD CRUSHER MM_out
	P008 MAD CRUSHER MM_out
	P009 MAD CRUSHER MM_out
	P010 MAD CRUSHER MM_out
	P011 MAD CRUSHER MM_out
	P012 MAD CRUSHER MM_out
	P013 MAD CRUSHER MM_out
	P014 MAD CRUSHER MM_out
	P015 MAD CRUSHER MM_out
	P016 MAD CRUSHER MM_out
	P017 MAD CRUSHER MM_out
	P018 MAD CRUSHER MM_out
	P019 MAD CRUSHER MM_out
	P020 MAD CRUSHER MM_out
	P021 MAD CRUSHER MM_out
	P022 MAD CRUSHER MM_out
	P023 MAD CRUSHER MM_out
	P024 MAD CRUSHER MM_out
	P025 MAD CRUSHER MM_out
	P026 MAD CRUSHER MM_out
	P027 MAD CRUSHER MM_out
	P028 MAD CRUSHER MM_out
	P029 MAD CRUSHER MM_out
	P030 MAD CRUSHER MM_out
	P031 MAD CRUSHER MM_out
	P032 MAD CRUSHER MM_out
	P033 MAD CRUSHER MM_out
	P034 MAD CRUSHER MM_out AD
	P035 MAD CRUSHER MM_out MA
	P036-037 MAD CRUSHER MM EX_out
	P038 MAD CRUSHER MM EX_out
	P039 MAD CRUSHER MM SP
	P039 MAD CRUSHER MM SP_out
	P040 MAD CRUSHER MM SP,OP_out
	P041 MAD CRUSHER MM OP_out
	P042 MAD CRUSHER MM OP_out
	P043 MAD CRUSHER MM OP_out
	P044 MAD CRUSHER MM OP_out
	P045 MAD CRUSHER MM OP_out
	P046 MAD CRUSHER MM S,N,R,W_out
	P047 MAD CRUSHER MM S,N,R,W_out
	P048 MAD CRUSHER MM S,N,R,W_out
	P049 MEMO
	P050 kounyuu_out
	P051 FAX_out
	P052 MAD CRUSHER MM_out
	P053 MAD CRUSHER MM ENG_out
	P054 MAD CRUSHER MM ENG_J_out
	P055 MAD CRUSHER MM ENG_E_out
	P056 MAD CRUSHER MM ENG_GER_out
	P057 MAD CRUSHER MM ENG_F_out
	P058 MAD CRUSHER MM ENG_SP_out
	P059 MAD CRUSHER MM ENG EX_out
	P060 MAD CRUSHER MM ENG_out

